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FCC Rules and Regulations Part 15 Subpart C 2007
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to determine the maximum emission levels emanating from the device. The maximum
emission levels are compared to the FCC Part 15 Subpart C limits both radiated and
conducted emissions.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN)
CO., LTD. is assumed full responsibility for the accuracy and completeness of these tests.
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
Conducted Emission Test ANSI C63.4: 2003 PASS
KDB58074
FCC Part 15: 15.209
Radiated Emission Test ANSI C63.4: 2003 PASS
KDB58074
. FCC Part 15: 15.247
6dB Bandwidth Test PASS
KDB58074
FCC Part 15: 15.247
Output Power Test PASS
KDB58074
. FCC Part 15: 15.247
Band Edge Compliance Test PASS
KDB58074
_ FCC Part 15: 15.247
Power Spectral Density Test PASS
KDB58074
Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)

Product name : |54M Wireless USB Adapter

Model Number : |TL-WN323G

FCCID . [TE7TWN323G

Operation frequency : [IEEE 802.11b/g: 2412MHz- - -2462MHz
Channel Number : [IEEE 802.11b/g: 11 Channels

Modulation Technology |: |DSSS for IEEE 802.11b and OFDM for IEEE 802.11g

Data Rate . |IEEE 802.11b: 11/5.5/2/1Mbps.
IEEE 802.119: 54/48/36/24/18/12/9/6 Mbps.

Output power : [21.92dBm(Maximum PK measured)

Antenna Assembly Gain |: |2dBi (maximum)

Applicant : |TP-LINK Technologies Co., Ltd.

Building 7, Second Part, Honghualing Industrial Zone, Xili
town, Nanshan District, Shenzhen, China

Manufacturer : |TP-LINK Technologies Co., Ltd.

Building 7, Second Part, Honghualing Industrial Zone, Xili
town, Nanshan District, Shenzhen, China

Date of Test : [Jun.16~20, 2008
Date of Receipt : [Jun.13, 2008
Sample Type . |Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307
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2.2.Date rate VS power
Mode Data CH Level (dBm) Limit (dBm)
rate(Mbps)
1 CHG6 18.73 30
11b 2 CH6 18.40 30
5.5 CH6 18.32 30
11 CH6 18.39 30
6 CH6 21.92 30
9 CH6 20.32 30
12 CH6 19.88 30
11g 18 CH6 20.43 30
24 CH6 20.34 30
36 CH6 20.01 30
48 CH6 20.15 30
54 CH6 20.35 30
When IEEE 802.11b’s data rate was 1Mbps; IEEE 802.11g’s data rate was 6Mbps
the EUT have maximum output power and all the test was performed in this data rate
set.

2.3.Tested Supporting System Details

2.3.1.NOTEBOOK

M/N

SIN
Manufacturer
Power Adaptor

PP09S
N/A
DELL

Manufacturer: DELL,
M/N: LA65NS1-00

Cable: Unshielded, Detachabled, 4.0m

(Bond one ferrite core)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307
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2.4.Test Facility
Site Description
Name of Firm :Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

3m Anechoic Chamber : Jun. 13, 2006 File on Federal

Communication Commission
Registration Number: 90454

3m & 10m Anechoic Chamber : Jan. 31, 2007 File on Federal

Communication Commission
Registration Number: 794232

EMC Lab. :Accredited by DATech, German

Registration Number: DAT-P-091/99-01
Dec. 20, 2007

Accredited by NVLAP, USA
NVLAP Code: 200372-0

Apr. 01, 2007
2.5.Measurement Uncertainty
No. Item MU Remark
1 |Uncertainty for Conducted Emission Test 2.02dB
. . . 3.44 dB Polarize: V

2 |Uncertainty for Radiated Emission Test<1GHz 3.06 dB Polarize: H
3. |Uncertainty for Radiated Emission Test>1GHz 4.79dB

4. |Uncertainty for Frequency measure 0.42*10°

5. |Uncertainty for conducted power measure 0.112

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item|Equipment Manufacturer Model No.|Serial No. Last Cal. |Cal. Interval
1. |Test Receiver |[Rohde & Schwarz|ESHS10 [844077/020 Mar 07, 08 |1 Year
2. |L.LS.N.#2 Kyoritsu KNW-407 [8-1636-1 May 10,08 |1 Year
3. |L.LS.N.#3 EMCO 3825/2 9006-1660 May 10,08 |1 Year
4. |Terminator Hubersuhner 50Q No. 1 May 10,08 |1 Year
5. |[RF Cable Fujikura 3D-2W  |LISN Cable 1#|Jan 09, 08 |1/2 Year
6. |Coaxial Anritsu MP59B  |[M55367 Jan 09, 08 |1/2 Year
Switch

7. |Pulse Limiter |Rohde & Schwarz |[ESH3-Z2 (100340 Jan 09, 08 |1/2 Year

3.2.Block Diagram of Test Setup

3.2.1.Block diagram of connection between the EUT and simulators

AC Mains €¢—

Test Receiver

L.I.S.N. #2

Adaptor

EUT

Notebook

(EUT: 54M Wireless USB Adapter)

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet
the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4.1.54M Wireless USB Adapter (EUT)

Model Number
Serial Number
Manufacturer

3.4.2.Support Equipment

: TL-WN323G
- N/A

: TP-LINK Technologies Co., Ltd.
: As Tested Supporting System Detail, in Section 2.3.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307
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3.5.0perating Condition of EUT

3.5.1.Setup the EUT and simulator as shown as Section 3.2.
3.5.2.Turn on the power of all equipment.
3.5.3.Notebook ran the Control program to control EUT Work in test mode (Tx Mode)

3.6.Test Procedure

The EUT Via Notebook is connected to the power mains through a line impedance
stabilization network (L.1.S.N.#2). Power on the PC and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. Both sides of AC
line are checked to find out the maximum conducted emission. In order to find the
maximum emission levels, the relative positions of equipment and all of the interface
cables shall be changed according to ANSI C63.4: 2003 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 10kHz.
The frequency range from 150kHz to 30MHz is checked.

The test result are reported on Section 3.7.,

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307
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m NO.6 Ee Feng Road,Block 52,
| l IX Shenzhen Scienceslndustry Park

Nantou, 3henzhen, Guang dong, China.
Tel:+56-755-266359495
Fax:+56-755-26652577
Postcode: 515057

Data: 1 File: D:emc 002'DATA' 2008 Report'T\TP-LINKACSB8CG836.EMI (1)

0 Level {dBuv) Date: 2008-06-20
Hﬁﬁh‘“ﬁ“ﬁ“mkkkk FCCPART 15 C
\ FCC PART 15 C (AVG)

4
40 L‘:
u.15 2 5 1 2 ] 10 20 30
_ Frequency {(MHz
Trace: (Discrete) quency { )
3ite no thudix No.l Conduction Data no Hal
Dis./Aint. - FIwa0y 1# VA LISN phase:
Limit iFCC PART 15 <
Env./Ins. 129,5%C/55% ESHS 10 Engineer :3unny
EUT 154N Wireless UJE Adapter M/M:TL-WN3IZ3G
Power Rating :DC 5V From PC AC 120%W/60H=
Test Hode 1 TE HMode
LI3N Cahle Emis=sion
Mo Freq Factor Loss Feading Lewvel Limits Margin Remark
[MH=z) [dE) [dE) [EBuW) [clBuW) [dBuv) [dE)
1 0.18 .29 10.15 38.38 43 .82 g4 .49 15.a87 QJF
2 0.z24 0.28 10.15 32.03 4z .46 g2 .11 19,65 QoF
3 0.30 .26 10.15 Z25.57 35.98 gl.26 z4.:28 QJF
4 3.94 0.10 10.15 31.2¢6 41.54 S56.00 14,48 QoF
g 4,39 o.10 10.158 23.73 39.01 Ea.00 16.99 QF
| 19.91 0.4z 10.39 ZZ2.10 32.91 g0.00 Z7.a9 QF
Femark=s: l1l.Ewmission Lewvel=LISN Factor+Cable Loss+Feading.

.If the average limit iz mwet when useing a quasi-peak detector.

the EUT shall he deewmed to weet both limits and measuremsnt
with average detector iz unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307
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NO.6 Ee Feng Road,EBlock 52,
Shenzhen Scienceslndustry Park

AUDIX X
Nantou, 3henzhen, Guang dong, China.

Tel:+56-755-266359495
Fax:+56-755-2663532577
Postcode: 515057

Data:
0 Level (dBu\) Date: 2008-06-20

40

o

2 File: Diemnc 002'DATA2008 Report' T\TP-LINKACS8Q836.EMI (1)

FCCPART 15 C

FCC PART 15 C (AVG)

\
R |
M Nt Wy

A5 .2 5 1 2 H] 10 20 3o
Trace: (Discrete) Frequency (MHz)
3ite no thudix Wo.l Conduction Data no H
Dis./Ant. r—— ENT407 1# WE LISN phase:
Limit :FCC PART 15
Enwv./Ins. 129,5%C /05 E3HZ 10 Engineer :Sunny
EUT :54M Wireless USE Adapter M/W:TL-WI323G
Power Rating :DC 5V From PC AC 120V/60Hz
Test Mode : TE HMaode
LISN Cable Enission
Mo Freq Factor Loss= Feading Level Limits Margin ERemark
[MH=) [dE) [dE] [dABuW) [dBuW) [dBuv) [dE)
1 0.18 a.15 10.15 40.07 EO.37 64,49 14,12 QP
2 0.24 a.1z2 10.15 32.95 43.:22 62.11 15.89 F
3 3.582 O.04 10.15 Z24.4¢6 34,68 S&6.00 Z1.32 QoF
4 5.19 o.05 10.15% Z22.29 32.53 60.00 27.47 QP
5 10,80 a.1z 10.25 15.42 Z8.79 &0, 00 31.21 QoF
& 25.70 0.56 10.32 13.88 29.76 60.00 30.24 QP
Remarks: 1.Emission Lewel=LISN Factor+Cabhle Loss+Reading.

2.If the average limit is wet when useing a quasi-peak detector.

the EUT shall be deemed to mweet hoth limits and measurement
with awverage detector i3 unnecessary.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307
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4. RADIATED EMISSION TEST
4.1.Test Equipment
Frequency rang: 30~1000MHz
Item |[Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal. Interval
1. [3#Chamber |AUDIX N/A N/A Jun 09,08 |[1/2 Year
2. |EMI Spectrum |Agilent E7403A MY42000106 |May 10, 08 |1 Year
3. |Test Receiver |[Rohde & Schwarz|ESVS20 [830350/005 |[May 10, 08 |1 Year
4. |Amplifier HP 8447D 2648A04738 |Jan 09, 08 |1/2 Year
5. [Bilog Antenna |Schaffner CBL6112D |25237 Feb 21, 08 |1 Year
6. |RF Cable JINGCHENG KLMR400 |3# Chamber No.1|Jan 09, 08 |1/2 Year
7. |RF Cable JINGCHENG JBY400  |3# Chamber No.2|Jan 09, 08 |1/2 Year
8. |RF Cable JINGCHENG JBY400  |3# Chamber No.3|Jan 09, 08 |1/2 Year
9. |RF Cable JINGCHENG JBY400  |3# Chamber No.4|Jan 09, 08 |1/2 Year
10. |Coaxial Switch|Anritsu MP59B M73989 Jan 09, 08 |[1/2 Year
Frequency rang: above 1000MHz
Item |Equipment |Manufacturer |[Model No.  [Serial No. Last Cal. Cal. Interval
1. |[Spectrum |Agilent E4446A MY41440292 |[May 10,08 |1 Year
2.  |Amp HP 8449B 3008A00863 |[May 10,08 |1 Year
3. |Antenna EMCO 3115 9607-4877 May 27,08 |1.5 Year
4 |Antenna EMCO 3116 00060088 May 28, 07 [1.5Year
5. |HF Cable |Hubersuhne |Sucoflex104 |- May 10,08 |1 Year

4.2.Block Diagram of Test Setup

4.2.1.Block diagram of connection between the EUT and simulators

AC Mains €«—

EUT

Adaptor

Notebook

(EUT: 54M Wireless USB Adapter)

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307
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4.2.2.1n Anechoic Chamber
ANTENNA TOWER
ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

’73 METERS

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H) —> |TURNTABLE | g M|ETER

(WOOD)
GROUND PLANE
4.3.Radiated Emission Limit
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters HV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 435
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.4 .EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.4.1.54M Wireless USB Adapter (EUT)

Model Number : TL-WN323G
Serial Number : N/A
Manufacturer : TP-LINK Technologies Co., Ltd.
4.4.2.Support Equipment : As Tested Supporting System Detail, in Section 2.3.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307
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4.5.0perating Condition of EUT

4.5.1.Setup the EUT and simulator as shown as Section 4.2.
4.5.2.Turn on the power of all equipment.
4.5.3.Notebook ran the Control program to control EUT Work in test mode (Tx Mode)

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. EUT is set 3 meters
away from the receiving antenna, which is mounted on a antenna tower. The antenna
can be moved up and down between 1 meter and 4 meters to find out the maximum
emission level. Broadband antenna (calibrated bilog antenna) is used as receiving
antenna. Both horizontal and vertical polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVS20) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the VBW is set at 1IMHz and RBW is set at 1IMHz for peak
emissions measurement above 1GHz and 1MHz RBW 10Hz VBW for average
emission above 1GHz

The frequency range from 30MHz to 10™ harmonic are checked.

4.7.Radiated Emission Test Results
PASS.

The frequency range from 30MHz to 1000MHz and above 1GHz is investigated.
Please see the following pages.

All the emissions 18GHz~25GHz are peak measured and comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307
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Mo.6 Ee Feng Road,Bl:ck 52,
ShenZhen Soisnce & Industry Park
Mout.ou, ShenZhen, Guanglbong, China
Tel:+586-755-26639495
Fax:+536-755-2663:2577

Posrtcode: 5150587

Data: 2 File: D:2008 Report Data'T\TP-LINKACSBOB36.EMI (2)
&0 Level {dBuVim) Date: 2008-06-16
FCC PART15 C
|
40———J
¥ 5 g
030 224, 418. 612. Ba6. 1000
. Frequency {MHz
Trace: {Discrete) quency (MHz)
S3ite no. : 3¢ Chawber Radiation Data no. HaG
Di=. / Lnt. 3m CEL&11ZD Ant. pol. @ HORIZONTLL
Limit FCC PLRT1S C
Env. /7 In=s. 24*%C/5hR% ESWVSZ0 Engineer Jamy
EOT 54M Wirels=s USE Adapter
Fowsr Rating DC 5V From PC AC 1Z20V/60 M/M:TL-WMN323G
Test Mode Tx MNode
Lnt. Cable Emission
Freg Factor Lo=ss Feading Leswel Limits Margin Fewark
| MH=) (dE/m) {dE) [ dBuW) (dBuv,/m] (dBuV/m) f=1:)]
1 363.68 14.53 1.52 15.51 31.56 46.00 14.44 QF
2 431.558 1A6.77 1.6A 11.72 i0.15 4n6.00 15.5856 QP
3 430.08 17.60 1.75 10.45 z9.83 46.00 16.17 QF
4 S65.44 15.64 1.20 5.89 29.453 46,00 16.57 QF
& £529.39 15.49 z.01 o.44 zZa.94 46.00 16.06/ [w] 5
5] 550.69 19.943 z.47 5.23 30.64 46.00 15.36 QF

Rewmark=s: 1.

Ewmis=sion Lewvel=

Antenna Factor + Calhle Loss + Reading.

Z, The emiszsion lewvels that are Z20d4dBE helow the official
limirt are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307
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No.6 Ke Feng Ro
ShenZhen Scisno
Noutou, Shenihen
Tel:+86-755-2606
Fax:+86-755-266
Fostcods:515057
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ad,Bl:ck 52,

& & Indusrcry Park
s Guangbong, China
39435

3za??

Data: 1 File: D:'2008 Report Data\."TP-LINK'ACSBOBIG6.EMI {2)
0 Level {dBuwim) Date: 2008-06-16
FCCPART15C
|
40 ————J
G
|4
030 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site no. 1 3# Chawlber Radiarion Data no. HE
Dis. / Ant. 3m CELG11zZD Ant. pol. : WVERTICLL
Limit FCC PARTIS C
Ernv. 7/ Ins. Z4*C/56% ESWVSZ0 Engineer @ Jamy
EUT 54M Wiresless USE LAdaprter
Fower ERating DC 5V From PC AC 120V 60 MM TL-MM3Z23G
Test Mode Tx MHode=
Ant.. Cahle Emi=z=ion
Fremn. Facrtor Loss Reading Lewvel Liwirs Margin Remwark
|MH=z) (B m) f=1:N] [ ABuW) [dBuv/ m)  (dBuv/m) [ dEB)

1 r5.559 h.33 O.hRk ZE5.94 3Z.93 40.0n0 7.07 QF

2 366.59  14.55 1.50 15.33 34.38 4a.00 11.62 QoF

3 431.55 16.77 1.66 14.65 33.11 446,00 1z .59 QP

4 430.08 17.60 1.75 13.00 32.35 46,00 13.65 QoF

5 497.54 17.75 1.83 15.31 34.89 4a.00 11.11 QF

B BR5.44 1G5.A4 1.90 11.73 3Z2.27 46.00 13.73 QF
Femarks: 1. Emission Level= Antenna Facrtor + Cahls Loss + Reading.

The ewission lewvels chart are 20dE helow che aofficial
liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



Frequency: 1GHz~18GHz

AUDIX J

FCC ID:TE7TWN323G
Page 4-6

MNo.6 Ke Feng Road,Bl:ck 52,
ShenZhen Science & Industry Park
Noutou, 2henihen, Guanglbong, China
Tel:+836-755-26639495-7
Fax:+86-755-Z6632877

Pogtoode: 518057

Data: 1
0 Level {dBu\fim)

File: D:2008 report dataT\ TP-LINKIACS80836.EMI (36)

Date: 2008-06-16

FCC PART 15C PEAK

60 2

W’NJM

1000 4400, 7800, 11200, 14600, 18000
Fregquency {MHz)
3ite no. RF Charber Data no. =1
Di=s. / Ant. 3m 3115 FACTOR Ant. pol. VERTICAL
Limit FCC PART 15C FEAE
Env. / Ins. 23%C/54% Engineer Iunny
EUT : 54M Wireless U3E Adapter M/N:TL-WN3Z23G
Fower Rating: DC 5V From PC AC 120V/60H=
Test Mode IEEES0Z.11k CH1:2412MHz
Ant. Cabhle Amp Emission
Fredq. Factor Loss TFactor REeading Level Limits MNargin ERewark
(MHz) (dE/m) (dE) (dE) (dBuV)  (dBuW/m) (dBuV/m) {dE)
1 Z41z2.00 &9.03 6.73 35.18 9Z.45 93.03 74.00 -19.03 Peak
2 4524.00 34.02 10.55 34.49 4d6.44 56.52 74.00 17.43 Peak
3 TEZ3e.00  37.39 12.16 F4.44 41.47 S56.558 74.00 17.4z Peak
FEemark=s: 1. Emission Level= Antenna Factor + Csble Loss - Amp Factor + Reading.

Z. The emission levels that are Z0dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



AUDIX 2

FCC ID:TE7WN323G
Page 4-7

Mo.6 Ke Feng Road,Bl:ck 52,
ShenZihen 3cience & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-26639485-7
Fax:4+86-755-26632877
Posteode: 515057

Data: 2

0 Level (dBuVim)

File: D:2008 report dataiT'TP-LINK\ACS8Q836.EMI (36)

Date: 2008-06-16

60
FCC PART 15C AW
1 2
0 1000 4400. 7800, 11200. 14600. 18000
Frequency (MHz)
Fite no. RF Chamber Iata no. HE
Dis. / Ant. 3 3115 FACTCR Ant. pol. WERTICAL
Limit FCC PART 15C AV
Env. / In=. 23%C/54% Engineer Sunny
EUT : 54M Wireless U3E Adapter M/M:TL-TN3Z3G
Power Rating: DC 5V From PC AC 12Z0V/60Hz
Test Mode IEEES0Z.11kh CH1:2Z2412Z2MH=z
Ant. Cakble Amp Emission
Fredq. Factor Loss Factor Beading Lewvel Limits Margin ERemark
(MHz) (dE/m)  (dE) (dE)  (dBEuV) (dBuV/m) (dEuV/m) (dB)
1 4524.00 34.0Z 10.55 34.49 355.47 45.55 S54.00 S5.45 Lvyerage
Z TZ236.00 37.39 1lZ.16 34.44 3FZ.45 47.59 S54.00 6.41 Lvyerage

Emission Lewvel=

Antenna Factor + Cable Loss - lmp Factor + Beading.

2. The emission lewvels that are 20dE below the official

liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



FCC ID:TE7WN323G

o] No.6 Ke Feng Road,Bl:ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, 3henZhen, GuangDong, China

Tel:+36-755-26639495-7
Fax:+36-755-26632877
Postoode: 518057

Page 4-8

Data: 3 File: D:'2008 report dataiT'TP-LINKIACS80Q836.EMI (36)

0 Level (dBuVm) Date: 2008-06-16

FCC PART 15C PEAK

0 1000 4400. F800. 11200. 14600. 18000
Frequency {MHz)
Jite no. : RF Chamber Data no. H
Dis. / ant. : 3m 3115 FACTOR Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23+C/54% Engineer : 3unny
EUT : 54M Wireless USE Adapter M/M:TL-WN3Z3G
Power Rating: DC 5V From PC AC 120V/60H=z
Te=t Mode : IEEES0Z.11kh CH1:2Z412MH=
Ant, Cable lmp Emission
Fredqg. Factor Loss Factor Feading Level Limits Margin ERemark
(MHz) (1B 1a) (dE]) (dB) (dBuWV) (dBuV/m) (dBuV/m) {dB)
241z.00 Z29.03 6.73 35.18 §89.81 So0.19 74.00 -16.19 Peak
z 4524.00 34.0Z 10.55 34.49 44.01 54.09 74.00 19.91 Feak
3 TZ236.00 37.39 1Z.16 34.44 4=2.:zZ0 57.31 T4.00 16.69 Feak
Remarks: 1. Emission Level= Aintenna Factor + Cable Loss - Awmp Factor + Reading.

2. The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307



AUDIX J

FCC ID:TE7TWN323G
Page 4-9

No.6 Ee Feng Rosad,Bl:ck 5Z,
ShenZhen 3cience & Industry Park
Noutou, 3henihen, Guangbong, China
Tel:+36-755-26639495-7
Fax:+86-755-26632877

Pogtoode: 518057

Data: 4 File: D:\2008 report data'T\TP-LINK\ACSB0O836.EMI (36)
120 Level (dBulim) Date: 2008-D6-16
60
FCC PART 15C AW
1 2
I]1I]I]I] 4400, 7800, 11200, 14600, 18000
Frequency {MHz)
S3ite no. RF Charber Data no. I
Di=. / Ant. 3m 3115 FACTOR Ant. pol. HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. 23%C/54% Engineer Iunny
EUT : 54M Wireless U3E Adapter M/ TL-WN323G
Fower Rating: DC 5V From PC AC 120V/60H=
Test Mode IEEES0Z.11k CH1:2412MHz
Ant. Cabhle Amp Emission
Fredqg. Factor Loss Factor Beading Lewvel Limits Margin Remark
(MHz) (dB/m) (dE) (dB) (dBuV)  (dBuV/m) (dBuV/m) {dEB)
1 45z24.00 34.02 10.55 34.49 35.:24 45.32 54.00 5.68 hverage
Z 7Zie.00 37.39% 1Z2.16 34.44 31.%50 47.01 S54.00 6.99 hverage
Femarks: 1. Emission Level= Antennas Factor + Cable Loss - Awp Factor + Reading.

2.

The emission levels that are Z0dB below the official
limwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307



FCC ID:TE7WN323G

@ MNo.6 Ee Feng Road,Bl;ck 52,
I l IX ShenZhen 3cience & Industry

Noutou, ShenZhen, Guanghong, China

Tel:+56-755-26639455-7
Fax:+86-755-26632877
Postocode: 518057

Page 4-10

Park

Data: 5 File: D:2008 report data T\ TP-LINKACS80O836.EMI (36)
120 Level (dBuvim) Date: 2008-06-17
FCC PART 15C PEAK
60 2 iﬂhhvwﬂﬁM“uﬂrhﬁHMwwkvﬂ/;f~JWq_vmw“mwuthﬂJH
I]1l]I]I] 4400. F800. 11200. 14600, 18000
Frequency {MHz)
Jite no. RF Chanber Data no. =
Dis. / Ant. Jm 3115 FACTOR Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. Z3%C/54% Engineer : Sunny

EUT :
Power Rating:

Test Mode
Fredqg.
(MHz)
1 2437.00
2 4574.00

3 7311.00

54N Wireless U3B Adapter M/M:TL-WN3Z23G
DC 5V From PC AC 120V/60Hz
IEEES0Z.11kh CHeE:2437MH=

Ant. Cabhle Amp Emission
Factor Loss Factor RBeading Lewvel Limits Margin Remark
(dE/m) (dE) (dE) (dBuV)  (dBuV/m) (dBuV/m) {dEB)
29.11 6.80 35.17 S96.77 o97.51 74.00 -23.51 Peak
34.16 10.56 34.43 45.47 55.71 74.00 15.29 Peak
37.50 12.17 34.45 41.10 56.31 74.00 17.89 Peak

FEemark=s: 1. Emission Level= Antenna Factor + Csble Loss - Amp Factor + Reading.
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307



AUDIX J

FCC

No.6 Ke Feng Road,Bl:ck 52,
ShenZhen Science & Industry

ID:TE7TWN323G
Page 4-11

Park

Noutou, 3henZhen, GuangDong, China

Tel:+36-755-26639495-7
Fax:+86-755-26632877
Postoode: 518057

Data: 6 File: D:'2008 report data'T'TP-LINKACS80836.EMI (36)
120 Lewel (dBuYim) Date: 2008-06-17
60
FCC PART 15C AV
! 2
l]1I]I]I] 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Jite no. RF Chanber Data no. HE -}
Dis. / Ant. @ 3m 3115 FACTOR Ant. pol. : HORIZONTAL
Limit : FCC PART 15C AV
Env. / Ins. ZIFC/54% Engineer Sunny
EUT : 54M Wireless U3E Adapter M/MN:TL-WHN3Z3G
Power Rating: DC 5V From PC AC 120V/60H=z
Test Mode IEEES0Z.11kh CH6:2437MH=
Ant. Cable Lwp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
(MHz) (dB/m)  (dB) [dE) [(dBuV/m) (dEuVs/m)  (dBE)
1 4574.00 34.16 10.56 354.45 45.23 S54.00 5.77 bverage
z 7311.00 37.50 1z2.17 34.48 46.31 54.00 7.69 Lverage

Emission Lewvel= Antenna

Factor + Cakble Loss - Awp Factor + Reading.

2. The emission lewvels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307



FCC ID:TE7WN323G

Page 4-12

ShenZhen Science & Industry Park

ql DIX (] No.6 Ke Feny Road,Bl:ck 52,

Noutou, 3henZhen, Guanglong, China

Tel:+36-755-26639495-7
Fax:+36-755-26632877
Postocode: 518057

Data: 7 File: D:'2008 report data\T'TP-LINK'ACS8Q836.EMI {36)
0 Lewel {dBuvm) Date: 2008-06-17
1
FCC PART 15C PEAK
&0 2 %fLﬁhﬂ*kwMWﬂQmAﬂ“h¢wﬂhulﬂmﬂ#mﬂﬂh&fu_ﬁu”ﬂﬂw}wwr

-

1000

Jite no.

Di=. / Ant.
Limit

Env. / Ins.
EUT H
Power Rating:
Test Mode

Fredq.
(MHz)
2437.00
Z 4574.00
3 73l1i.00
Remarks: 1. Em
Z. Th

4400. 7800. 11200. 14600, 18000
Frequency (MHz)
RF Chanber Data no. HE
3 3115 FACTOR Ant. pol. @ WERTICAL
FCC PART 15C FEAE
Z3FC/54% Engineser : Sunny

54M Wireless USE Adapter M/ TL-WH3Z3G
DC 5V From PC AC 120V/60H=z
IEEES02.11b CH6:2437MHz

Ant. Cahble Lmwp Emis=sion
Factor Loss Factor Reading Lewvel Limits Margin ERemark
(dE/m) (dE) (dE) (dBuW)  (dBu¥V/m) (dBuV/m) (dEB)
29.11 6.830 35.17 94,19 94.93 74.00 -20.93 Peak
34.16 10.56 34.45 45.97 59,21 74.00 14.73 Peak
37.50 12,17 34.46 41.4:2 SE.63 74.00 17.37 Peak
ission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

e emission levels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307



AUDIX X

FCC

MNo.6 Ee Feng Road,Bl;ck 52,
ShenZhen 3cience & Industry
Noutou, Shenihen, Guanghong, Ch
Tel:+86-755-266394595-7
Fax:+86-755-26632877
Postoode: 518057

ID:TE7TWN323G
Page 4-13

Park
ina

Data: 8
0 Level {dBu\fim)

File: D:2008 report data'T! TP-LINKIACS80836.EMI (36)

Date: 2008-06-17

60 FCC PART 15C AV
| 2
0 1000 4400. F800. 11200. 14600, 18000
Frequency {MHz)

Jite no. RF Chanber Data no. =
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. : VERTICAL
Limit : FCC PART 15C AV
Env. / Ins. Z3%C/54% Engineer Sunny
EUT : 54M Wireless USE Adapter M/M:TL-WN3Z3G

Fower Rating: DC 5V From PC AC 120V/60Hz

Te=st Mode IEEES0Z.11kh CHeE:2437MH=
int. Cable Amp
Fredq. Factor Loss Factor
(MHz) (dB/m) (dEB) [dB)
1 4574.00 34.16 10.56 34.458
Z 73ili.00  37.50 12,17 34.46

Femarks: 1. Emission Level= Antenna

Emission
Feading Level

Limits Margin Remark
{dBuV /) (dBuV/ m) {dEB)

50.34
4503

54.00 3.66
54.00 5.97

hverage
hverage

Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307



FCC ID:TE7WN323G

(] No.6 Ke Feny Road,Bl:ck 52,
l l IX ShenZhen Science & Industry

Noutou, 3henZhen, Guanglong, China

Tel:+36-755-26639495-7
Fax:4+86-755-266325877
Postocode: 518057

Page 4-14

Park

Data: 9 File: D:'2008 report dataiT'TP-LINKIACS8Q836.EMI (36)
120 Level (dBuvim) Date: 2008-06-17
1
FCC PART 15C PEAK
60 @ 1 W

1000

Jite no.

Dis. / Ant.
Limit

Env. / Ins.
EUT H
Power Rating:

4400. F800. 11200. 14600. 18000
Frequency {MHz)
RF Chamber Data no. HE=]
Jm 3115 FACTOR Ant. pol. : WERTICAL
FCC PART 15C PELE
23%C/54% Engineer : Sunny

54M Wireless USE Adapter M/M:TL-TMN3Z23G
DC 5V From PC ALC 120V/E0HZ

Te=st Mode IEEES0Z.11h CH11:Z246:2MH=
Ant. Cable Lwp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MHz) {dB/m)  (dB) {dB)  (dBuV) (dBu¥/m) (dBuV/m) (dB)
1 Z46z2.00 29.15 6.4 35.17 50.71 91.53 74.00 -17.53 Peak
2 4924.00 34.2% 10.5% 34.47 46.80 57.20 74,00 15.80 Peak
3 73B6.00 37.63 12.31  34.47 41.46 56.93 74,00 17.07 Peak
RFemarks: 1. Emis=ion Level= Antenna Factor + Cable Loss - Amp Factor + Eeading.

Z. The emiszion levels that are Z0dEB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307



AUDIX J

FCC

No.6 Ke Feng Road,Bl:ck 52,
ShenZhen Science & Industry

ID:TE7TWN323G
Page 4-15

Park

Noutou, 3henZhen, GuangDong, China

Tel:+36-755-26639495-7
Fax:+36-755-26632877
Postoode: 518057

Data: 10
0 Level {dBu\fim)

File: D:'2008 report dataiT'TP-LINKIACS80Q836.EMI (36)

Date: 2008-06-17

60
FCC PART 15C AV
T
2
0 1000 4400. F800. 11200. 14600. 18000
Frequency {MHz)
Jite no. RF Chamber Data no. HE ]
Dis. / int. : 3m 3115 FACTOR Ant. pol. : WERTICAL
Limit : FCC PART 15C AW
Env. / Ins. Z3%C/54% Engineer Sunny
EUT : 54M Wireless USE Adapter M/M:TL-WN3Z3G
Power Rating: DC 5V From PC AC 120V/60Hz
Te=st Mode IEEES02.11k CH11:2462MH=
int. Cable lmp Emission
Fredqg. Factor Loss Factor Feading Level Limits Margin ERemark
(MHz) (B 1) {dEB) (dB) {dBuV/ ) (dBuV/m) (dB)
1 4924.00 34.29 10.55 354.47 50.15 54.00 3.85 bverage
z T73ig6.00 37.63 12.31 354.47 47 .82 S54.00 6.15 bverage

Femarks: 1. Emission Level= Antenna

Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307



FCC ID:TE7WN323G

@ MNo.6 Ee Feng Road,Bl;ck 52,
I l Ix ShenZhen 3cience & Industry

Noutou, Shenihen, Guangbong, China

Tel:+86-755-Z6639495-7
Fax:4+86-755-26632877
Postocode: 518057

Page 4-16

Park

Data: 11 File: D:2008 report data'T!TP-LINKACS8Q836.EMI {36)
120 Level {dBu\im) Date: 2008-06-17
1
FCC PART 15C PEAK
60 W
%ﬂfﬁvnr,hdvg

1000

S3ite no.

Di=. / Ant.
Limit

Env. / Ins.
EUT H
Power Rating:

Test Mode
Fredq.
[MHz)
1 2462.00
2 4924.00

4400, 7800, 11200, 14600, 18000
Frequency {MHz)
RF Charber Data no. - 11
3m 3115 FACTOR Ant. pol. : HORIZONTAL
FCC PART 15C FEAE
ZEFC/ 54% Engineer : Sunny

54M Wireless U3E Adapter M/ TL-WH3Z23G
DC 5V From PC AC 120V/60Hz
IEEES0Z.11b CH11:2462MH=

Ant. Cable Amp Emis=sion

Factor Loss Factor REeading Level Limits MNargin ERewark
[dEsm)  (dE) [dE)  (dEuv) (dBuV/m) (dBEu¥/m)  (dE)
29.15 6.84 35.17 93.30 94.12 74.00 -z20.1z Peak
34.29 10.58 34.47 42.360 52.76 74.00 21.24 Peak
37.63 12.31 34.47 41.08 56.55 74.00 17.45 Peak

3 73g6.00

FEemark=s: 1. Emission Level= Antenna Factor + Csble Loss - Amp Factor + Reading.
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307



AUDIX J

FCC

No.6 Ke Feny Road,Bl:ck 52,
ShenZhen Science & Industry

ID:TE7TWN323G
Page 4-17

Park

Noutou, 3henZhen, Guanglong, China

Tel:+36-755-26639495-7
Fax:+36-755-26632877
Postocode: 518057

Data: 12 File: D:'2008 report data\T'TP-LINK'ACS8Q836.EMI {36)
120 Level (dBu\im) Date: 2008-06-17
60
FCC PART 15C AV
! 2
l]1l]I]I] 4400. 7800. 11200. 14600, 18000
Frequency {MHz)
Jite no. RF Chanber Data no. 12
Di=. f Ant. : 3m 3115 FACTOR Ant. pol. : HORIZONTAL
Limit : FCC PART 15C AW
Env. / Ins. Z3FC/54% Enginesr SIunny
EUT : 54M Wireless USE Adapter M/ TL-WN3Z23G
Power Rating: DC 5V From PC AC 120V/60H=z
Test Mode IEEES0Z.11k CH11:2462MHz
Ant. Cable Lmwp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
(MHz) (dB/m) {dE) (dEB) {dBuv/ m) (dBuV/m) (dB)
1 4924.00 34.29 10.53 34.47 49.94 54.00 4.06 bverage
Z T3g86.00 37.63 12.31 34.47 47 .72 54.00 5.25 bverage

Femarks: 1. Emission Level= Antenna

Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307



FCC ID:TE7WN323G

Page 4-18
@ Mo.6 Ke Feng Road,Bl:ck 52,
l l IX ShenZihen 3cience & Industry Park
Noutou, ShenZhen, GuanglDong, China

Tel:+56-755-26639435-7
Fax:+86-755-268632877
Postoode: 515057

Data: 13 File: D:2008 report dataiT'TP-LINK\ACS8Q836.EMI (36)
0 Level {dBuVim) Date: 2008-06-17

FCC PART 15C PEAK

60 3M
2

0 1000 4400. F800. 11200. 14600, 18000
Frequency {(MHz)
Jite no. : RF Chawber Data no. : 13
Dis. / ant. : 3m 3115 FACTOR Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C PELK
Env. / Ins. : 23+C/54% Engineer : Sunny
EUT : 54M Wireless USE Adapter M/M: TL-WHN323G
Power Rating: DC 5V From PC AC 120V/e0Hz
Test Mode : IEEES0Z.11g CH1:2412MH=
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Beading Lewvel Limits Margin ERemark
(MHz) {dB/m) {dEB) {dEB) (dBuV)  (dBuV/m) (dBuV/m) (dEB)
1 241z2.00 29.03 6.73 35.18 B85.24 8g8.82 74,00 -14.3Z Peak
2 4524.00 34.02 10.55 34.49 43.:24 53.32 74,00 20.68 Peak
3 7Z236.00 37.39 1Z2.16 34.44 4z2.17 57.28 74,00 16.72 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + EReading.
Z. The emisszion levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



AUDIX J

FCC ID:TE7TWN323G
Page 4-19

No.6 Ke Feng Road,Bl:ck 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, GuangDong, China
Tel:+36-755-26639495-7
Fax:+36-755-26632877

Postoode: 518057

Data: 14 File: D:'2008 report dataiT'TP-LINKIACS80Q836.EMI (36)

o Level (dBuVm)

Date: 2008-06-17

60
FCC PART 15C AV
1 2
0 1000 4400. F800. 11200. 14600. 18000
Frequency {MHz)
Jite no. RF Chamber Data no. :14
Dis. / Ant. Jm 3115 FACTOR Ant. pol. HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. Z3%C/54% Engineer : 3unny
EUT : 54M Wireless USE Adapter M/M:TL-WN3Z3G
Power Rating: DC 5V From PC AC 120V/60H=z
Te=t Mode IEEES0Z.11g CH1:2412MH=
Ant, Cable lmp Emission
Fredqg. Factor Loss Factor Feading Level Limits Margin ERemark
(MHz) (1B 1a) (dE]) (dB) (dBuWV) (dBuV/m) (dBuV/m) {dB)
1 4524.00 34.02 10.55 354.49 47 .52 54.00 65.45 bverage
z T236.00 37.39 1Z.16 S54.44 46.28 S54.00 7.2 bverage

Femarks: 1. Emission Lewvel= Antenna

Factor + Cable Loss - Amp Factor + Reading.

2. The emission lewvels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



FCC ID:TE7WN323G

Page 4-20
@ Mo.6 Ke Feng Road,Bl:ck 52,
l l IX ShenZhen 3cience & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-26639495-7
Fax:+86-755-26832877
Postoode: 518057

Data: 15 File: D:2008 report dataiT'TP-LINK\AC SBQ836.EMI (36)
0 Level (dBuvim) Date: 2008-06-17

FCC PART 15C PEAK

60 BM

0 1000 4400. F800. 11200. 14600, 18000
Frequency {MHz)
Jite no. : RF Chawber Data no. : 15
Di=. / int. : 3m 3115 FACTOR Ant. pol. : VWERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23+C/54% Engineer : Sunny
EUT : 54M Wireless USE Adapter M/M: TL-WHN323G
Power Rating: DC 5V From PC AC 120V/e0Hz
Test Mode : IEEES0Z.11g CH1:2412MH=
int. Cahle Amp Emission
Fredq. Factor Loss Factor Beading Lewvel Limits Margin ERemark
(MHz) {dB/m) {dEB) {dEB) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 Z241z.00 Z29.03 6.73 35.18 &§a6.02 S6. 60 74.00 -12.60 Peak
Z 4524.00 34.02Z 10.55 354.49 41.63 51.71 74.00 Z2.29 Feak
3 7Z236.00 37.39 1lZ.16 34.44 41.30 S56.41 74.00 17.59 Feak

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor + Reading.
2. The emission lewvels that are 20dE below the official
liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



AUDIX 2

FCC ID:TE7WN323G
Page 4-21

Mo.6 Ke Feng Road,Bl:ck 52,
ShenZihen 3cience & Industry Park
Noutou, ShenZhen, GuanglDong, China

Tel:+56-755-26639435-7
Fax:+86-755-268632877
Postoode: 515057

Data: 16

0 Level {dBuVim)

File: D:2008 report dataiT'TP-LINK\ACS8Q836.EMI (36)

Date: 2008-06-17

60
FCC PART 15C &Y
1 2
0 1000 4400. F800. 11200. 14600, 18000
Frequency {(MHz)
Jite no. RF Chamber Data no. 1 16
Dis. / Ant. Jm 3115 FACTOR Ant. pol. VERTICAL
Limit FCC PART 15C AW
Env. / Ins. Z3%C/54% Engineer Sunny
EUT : 54M Wireless USE Adapter M/M: TL-WHN323G
Power Rating: DC 5V From PC AC 120V/e0Hz
Test Mode IEEES02.11g CH1:2412MH=z
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Beading Lewvel Limits Margin ERemark
(MHz) {dB/m) (dE) {dEB) (dBuV)  (dBuV/m) (dBuV/m) (dEB)
1 45324.00 34.02 10.55 34.49 38,63 45.71 54,00 5.29 bverage
2 7236.00 37.39 12.1e 34.44 32.30 47.41 54.00 6.59 Lverage
Remarks: 1. Emis=sion Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

Z. The emisszion levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307



FCC ID:TE7WN323G

@ MNo.6 Ee Feng Road,Bl;ck 52,
I l IX ShenZhen 3cience & Industry

Noutou, ShenZhen, Guanghong, China

Tel:+56-755-26639455-7
Fax:+86-755-26632877
Postocode: 518057

Page 4-22

Park

Data: 17 File: D:2008 report data'T!TP-LINKACSEQ836.EMI {36)
120 Level {dBu\Vim) Date: 2008-06-17
1
FCC PART 15C PEAK
60 %»wMﬁmhAM#w#&wm#N_ﬁﬁﬁﬂffﬁﬂhah“u»hﬁmmw//vw
2 U_/,A—b_ﬂ"'/

"

1000

Jite no.

Dis. / Ant.
Limit

Env. / Ins.
EUT :
Power Rating:
Test Mode

Fredqg.
(MHz)
1 2437.00
2 4574.00
3 73l1.00
Femarks: 1. Em
Z. Th

4400. F800. 11200. 14600, 18000
Frequency {MHz)
RF Chanber Data no. H
Jm 3115 FACTOR Ant. pol. : VERTICAL
FCC PART 15C PEAK
Z3%C/54% Engineer : Sunny

54N Wireless UIE Adapter M/M:TL-WN3Z3G
DC 5V From PC AC 120V/E0Hz
IEEES0Z.11g CHe:2437MH=

Ant. Cabhle Amp Emission

Factor Loss Factor RBeading Lewvel Limits Margin Remark
(dE/m) (dE) (dE) (dBuV)  (dBuV/m) (dBuV/m) {dEB)
29.11 6.80 35.17 87.44 858.18 74.00 -14.18 Peak
34.16 10.56 34.45 42.04 5Z2.z28 74.00 21.7z2 Peak
37.50 12,17 34.46 42,63 57.584 74.00 16.16 Peak

i==ion Lewvel= Antenna Factor + Cable Loss - lwmp Factor + Reading.
e emission levels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307



FCC ID:TE7WN323G

Page 4-23
@ No.6 Ee Feng Rosad,Bl:ck 5Z,
I l Ix ShenZhen 3cience & Industry Park
Noutou, 3henihen, Guangbong, China

Tel:+36-755-26639495-7
Fax:+86-755-26632877
Pogtoode: 518057

Data: 18 File: D:\2008 report data'T\TP-LINK\ACSB0O836.EMI (36)
120 Level (dBulim) Date: 2008-06-17
60
FCC PART 15C AV
1 2
0 1000 4400, 7800, 11200, 14600, 18000
Fregquency {MHz)
3ite no. : RF Charber Data no. - 18
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. : VERTICAL
Limit : FCC PART 15C AV
Env. / Ins. : 23+C/54% Engineer : Sunny
EUT : 54M Wireless U3E Adapter M/M:TL-WN3Z23G
Fower Rating: DC 5V From PC AC 120V/60Hz
Te=st Mode : IEEES0Z.11g CHe:2437MH=
int, Cable Amp Emission
Fredq. Factor Loss Factor Beading Level Limits Margin ERemark
[MHz) [dE/m)  (dE) [AB)]  [(dEuV) (dBuV/m) (dBu¥/m)  (dE)
1 4574.00 34.16 10.56 34.45 37.04 47 .28 S54.00 6.7Z hverage
Z Tili.o0 37.50  12.17 34.46 3EZ.63 47 .54 54.00 G6.16 bverage

Remarks: 1. Emission Lewvel= Antenns Factor + Cakble Loss - Awp Factor + Reading.
2. The emiszsion levels that are 20dB kbelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



AUDIX J

FCC ID:TE7WN323G
Page 4-24

No.6 Ee Feng Rosad,Bl:ck 5Z,
ShenZhen 3cience & Industry Park
Noutou, 3henihen, Guangbong, China
Tel:+36-755-26639495-7
Fax:+86-755-Z6632877

Pogtoode: 518057

Data: 19

Level {dBu\fim)
120

File: D:2008 report data'T' TP-LINKIACS8Q836.EMI (36)

Date: 2008-06-17

FCC PART 15C PEAK

A

60 SM

1000 4400, 7800, 11200. 146500, 18000
Freguency (MHz)
Fite no. RF Chanber Data no. 15
Dis. / Ant. 3 3115 FACTOR int. pol. HORIZONTAL
Limit FCC PART 15C FPEAE
Env. / Ins. Z3FC/ 543 Engineer Sunny
EUT : 54M Wireless U3E ALdapter M/M: TL-WH3Z3G
Power Rating: DC 5V From PC AC 120W/60H=z
Test Mode IEEES0Z.11g CHG6:2437MHz
Ant. Cabhle Amp Emission
Fredqg. Factor Loss Factor Beading Lewvel Limits Margin Remark
(MHz) (dB/m) (dE) (dB) (dBuV)  (dBuV/m) (dBuV/m) {dEB)
1 2437.00 29.11 5.80 35.17 B86.7:2 S57.46 74.00 -13.46 Peak
Z 4574.00 34.16 10.56 34.45 41.70 51.94 74.00 ZZ.06 Peak
3 Tili.o0 37.50  12.17 34.46 43.02 S55.23 T4.00 15.77 Peak
Remarks: 1. Emission Lewvel= Antenns Factor + Cakble Loss - Awp Factor + Reading.

Z. The ewission levels that are Z0d4E helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



AUDIX X

FCC

MNo.6 Ee Feng Road,Bl;ck 52,
ShenZhen 3cience & Industry
Noutou, Shenihen, Guanghong, Ch
Tel:+56-755-26639455-7
Fax:+86-755-26632877
Postocode: 518057

ID:TE7TWN323G
Page 4-25

Park
ina

Data: 20 File: D:2008 report data T\ TP-LINKACS80O836.EMI (36)
120 Level (dBuvm) Date: 2008-06-17
60 FCC PART 15C AV
1 2
I]1l][ll:l 4400, 7800, 11200. 14500, 18000
Fregquency (MHz)
Fite no. RF Chanber Data no. : 20
Lis. / Ant. : 3m 3115 FACTOR int., pol. : HORIZONTAL
Limit : FCC PART 15C AV
Ermv. / In=s. 23*C/54% Engineer Sunny
EUT : 54M Wireless USE Adapter M/MN:TL-TMN323G

Fower Rating: DC 5V From PC AC 120V/E0H=Z

Te=st Hode IEEESO0Z.11g CH6:24537HMH=z
Ant., Cakle Amp Emisszion
Fredq. Factor Loss Factor Beading Level Limits Margin ERemark
[MHz) [dE/m)  (dE) [dE) [ABUV /) (dBUV/m)  (dE)
1 4574.00 34.16 10.56 34.45 47.94 S54.00 G6.06 hverage
Z 73ili.00  37.50 12,17 34.46 46.23 S54.00 TLRE hverage

Emission Level= Antenna

Factor + Cable Loss - lwmp Factor + Reading.

2. The emission lewvels that are 2Z0dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307



FCC ID:TE7WN323G

@ MNo.6 Ee Feng Road,Bl;ck 52,
I l Ix ShenZhen 3cience & Industry

Noutou, Shenihen, Guangbong, China

Tel:+86-755-266394595-7
Fax:+86-755-26632877
Postoode: 518057

Page 4-26

Park

Data: 21 File: D:\2008 report data'T'TP-LINKIACSB0Q836.EMI (36)
0 Level (dBuim) Date: 2008-06-17
1
FCC PART 15C PEAK
60 %/umwmHumu&H~mﬂJvnuNwArH’v“NJ“NﬁJMMMHMMAVHﬁIJJ
%z,wmgxﬁ’JA
l]1l]I]I] 4400. F800. 11200. 14600, 18000
Frequency {MHz)

Jite no. RF Chanber Data no. - 21
Di=s. / Ant. Jm 3115 FACTOR Ant. pol. : HORIZONTAL
Limit FCC PART 15C FEAK
Env. / Ins. Z3%C/54% Engineer : Sunny

EUT :
Power Rating:
Test Mode

Fredq.
(MHz)

Z46Z.00
Z 4924 .00

54N Wireless UIE Adapter M/M:TL-WN3Z3G
DC 5V From PC AC 120V/E0Hz
IEEES0Z.11g CH11l:2462MH=

int. Cable Amp Emission

Factor Loss Factor Beading Lewvel Limits Margin Remark
(dB/m) (dE) (dEB) (dBuV)  (dBuV/m) (dBuV/m) {dEB)
29.15 5.54 35.17 85.16 85.95 74.00 -11.98 Peak
34.29 10.558 34.47 41.51 SZ2.21 74.00 21.79 Peak
37.63 12.31 34.47 4:z.17 57.64 74.00 16.36 Peak

3 73ga.00

Femarks: 1. Emission Lewvel= Antenns Factor + Cable Loss - Awp Factor + Reading.
2. The emission lewvels that are 2Z0dB below the official
limwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307



AUDIX X

FCC ID:TE7WN323G

MNo.6 Ee Feng Road,Bl;ck 52,
ShenZhen 3cience & Industry

Page 4-27

Park

Noutou, ShenZhen, Guanghong, China

Tel:+56-755-26639455-7
Fax:+86-755-26632877
Postocode: 518057

Data: 22 File: D:2008 report data T\ TP-LINKACS80O836.EMI (36)
120 Level (dBuvim) Date: 2008-06-17
60
FCC PART 15C AW
1 2
0 1000 4400. F800. 11200. 14600, 18000
Frequency {MHz)
Jite no. RF Chanber Data no. ZZ
Dis. / Ant. Jm 3115 FACTOR Ant. pol. HORIZOWNTAL
Limit FCC PART 15C AV
Env. / Ins. Z3%C/54% Engineer Sunny
EUT : 54M Wireless U3E Adapter M/M:TL-WN3Z23G
Fower Rating: DC 5V From PC AC 120V/60Hz
Te=st Mode IEEES0Z.11g CH11l:2462MH=
Ant. Cabhle Amp Emission
Fredqg. Factor Loss Factor RBeading Lewvel Limits Margin Remark
(MHz) (dE/m) (dE) (dEB) (dBuV)  (dBuV/m) (dBuV/m) {dEB)
1 4924.00 34.29 10.58 34.47 36.81 47.21 54.00 .79 Average
2 7386.00 37.e3  12.31 34.47 31.17 46.64 54.00 T.36 Average
Remark=: 1. Emission Lewvel= Antenna Factor + Csble Loss - Awp Factor + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307



AUDIX 2

FCC ID:TE7TWN323G
Page 4-28

Mo.6 Ke Feng Road,Bl:ck 52,
ShenZihen 3cience & Industry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-7
Fax:+86-755-26632877

Posteode: 515057

Data: 23
0 Level {dBuVim)

File: D:2008 report dataiT'TP-LINK\ACS8Q836.EMI (36)

Date: 2008-06-17

FCC PART 15C PEAK

60 %wwnwx_wwm‘Nv¢nﬂmJ~»uuaHﬁ"JVM‘fHMH*mMMH”hKANV’M/4

1000 4400. 7800, 11200. 14600. 18000
Frequency (MHz)
Fite no. RF Chamber Iata no. 23
Dis. / Ant. 3m 3115 FACTCR Ant. pol. WERTICAL
Limit FCC PART 15C PELE
Env. / In=. 23%C/54% Engineer Sunny
EUT : 54M Wireless U3E Adapter M/M:TL-TN3Z3G
Power Rating: DC 5V From PC AC 12Z0V/60Hz
Test Mode IEEES0Z.11g CH11:Z462ZMH=
Ant. Cakble Amp Emission
Fredq. Factor Loss Factor Beading Lewvel Limits Margin ERemark
(MHz) (dE/m)  (dE) (dE)  (dBEuV) (dBuV/m) (dEuV/m) (dB)
1 2462 .00 Z29.15 6.854 35.17 83.36 G4.15 74.00 0 -10.15 Feak
Z 4924.00 34.2Z9 10.55 34.47 41.51 Sz.21 T4.00 21.79 Feak
3 7iB6e.00 37.63 12.31 34.47 42.30 57.77 74.00 16.23 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Csble Loss - Awp Factor + Reading.

2. The emission lewvels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



AUDIX 2

FCC ID:TE7WN323G

Mo.6 Ke Feng Road,Bl:ck 52,

Page 4-29

ShenZhen 3cience & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-26639485-7
Fax:4+86-755-26632877
Posteode: 515057

Data: 24 File: D:2008 report data'T'TP-LINK\ACS8Q836.EMI (36)
120 Level (dBu¥m) Date: 2008-06-17
60 FCC PART 15C AV
1 2
0 1000 4400, 7800, 11200, 14600, 18000
Frequency {MHz)

Site no. RF Chatber Data no. : 24
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. VERTICAL
Limit : FCC PART 15C AW
Env. / Ins. EEWC/54% Engineesr Iunny
EUT : 54M Wireless U3IE Adapter MM TL-WH3Z23G

Power Rating: DC 5V From PC AC 120V/60H=z

Test Mode IEEES02.11g CH11l:2462MH=z
Ant. Cahle Amp Emis=ion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin FRemark
[MHz) [dE/m)  (dE) [dE] (AEuV/m) (dEu/m)  (dE)
1 45924.00 34.259 10.58 34.47 47.87 54,00 6.13 bverage
2 7386.00 37.63  12.31 34.47 47,77 54,00 6.23 bverage

Remarks: 1. Emission Level= Antenna

Factor + Cable Loss - Amp Factor + Reading.

Z. The emission levels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307



Frequency: 18GHz~25GHz

AUDIX 2

FCC ID:TE7TWN323G
Page 4-30

MNo.&6 Ee Feng Road,Bl;ck 52,
SheniZhen 3cience & Industry Park
Noutou, ShenZhen, Guanglbong, China

Tel:+56-755-266
Fax:+86-755-2 €66
Pastcode: 518057

39495-7
32877

Data: 26 File: D:'2008 report data'T'TP-LINKIACSBQ836.EMI (36)
100 Level (dBuvim) Date: 2008-06-17
FCC PART 15C AV
50

MWWWW«MW

0 18000 19400. 20800. 22200, 23600, 25000
Frequency (MHz)
Site no. RF Chanlber Data no. Z6
Di=. / Ant. 3m 3116 FACTOR int. pol. HORIZCMTAL
Limit FCC PART 15C AV
Env. / Ins. 23TCS54% Engineer Sunny
EUT : 54M Wireless USE Ldapter M/M: TL-TWN323G
Power Rating: DC 5V From PC AC 1Z0V/60Hz
Test Mode IEEES0Z.11kh CH1:241ZMH=
Data: 25 File: D:'2008 report data'T\TP-LINK\ACS8Q836.EMI (36)
Level {dBu/m) Date: 2008-06-17
100
FCC PART 15C AV
a0
0 18000 19400. 20800. 22200, 23600. 25000
Frequency (MHz)
Site no. RF Chanber Data no. : 25
Dis. / Ant. 3m 3116 FACTOR Ant. pol. : VERTICAL
Limit FCC PART 15C AW
Env. / Ins. 23*C/54% Engineer Sunny
EUT : 54M Wireless U3E Adapter M/N:TL-WN323G
Power Rating: DC 5YW From PC AC 120V/60H=z
Test Mode IEEES0Z. 11k (CH1:241:2MH=
Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



FCC ID:TE7TWN323G
Page 4-31

o] MNo.6 KEe Feng FRoad,Bl;ck 52,
| I IX SheniZhen Z3cience & Industry Park
Noutow, ShenZhen, Guanglong, China

Tel:+56-755-26639495-7
Fax:+86-755-2Z6632877
Faostcode: 515057

Data: 27 File: D:2008 report data T TP-LINKACSBQ836.EMI (36)
100 Level (dBuyim) Date: 2008-06-17
FCC PART 15C &Y
50

WWWWM

0 18000 19400, 20800. 22200, 23600, 25000
Frequency (MHz)
S3ite no. : RF Chamber D'ata na. : 27
Dis. / Ant. @ 3m 3116 FACTOR int., pol. : HORIZOMNTAL
Limit : FCC PART 15C AV
Env. / In=s. @ 23*%C/54% Engineer : Sunny
EUT : 54M Wireless USE Ldapter M M: TL-WH3Z3G
Power Rating: DC 5V From PC AC 120V/60H=
Test Mode : IEEES0D2.11k CHE:2437MH=z
Data: 28 File: D:2008 report dataT'TP-LINKACSBQOB36.EMI (36)
Level {dBuvim) Date: 2008-06-17
100
FCC PART 15C &Y
50

Www«wwmw

0 18000 19400. 20800. 22200, 23600, 25000
Fregquency (MHz)
Site no. : RF Charber Data no. H=]
Dis. / Ant. : 3m 3116 FACTOR int. pol. : VERTICAL
Limit : FCC PART 15C AV
Env. / Ins. : Z3*C/54% Engineer : Sunny
EUT : 54M Wireless USE Adapter M/N:TL-TMN323G
Power Rating: DC 5V From PC AC 1Z0V/60Hz
Test Mode : IEEES02.11h CH6:2437MHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



FCC ID:TE7TWN323G
Page 4-32

o] MNo.6 KEe Feng FRoad,Bl;ck 52,
| I IX SheniZhen Z3cience & Industry Park
Noutow, ShenZhen, Guanglong, China

Tel:+86-755-26639495-7
Fax:+56-T55-Z6632877
Fostcode: 515057

Data: 30 File: D:'2008 report data\T'TP-LINKIACS8Q836.EMI (36)
100 Level (dBuvim) Date: 2008-06-17
FCC PART 15C &Y
50

WWW

1}

18000 19400, 20800. 22200, 23600, 25000
Frequency (MHz)

Site no. : RF Chamber Diata noa. 30
Di=z. / Ant. : 3m 3116 FACTOR int. pol. : HORIZOMTAL
Limit : FCC PART 15C AV
Enwv., / In=. : 23*%C/54% Engineer : Sunny
EUT : 54M Wireless USE Adapter M/N:TL-TMN323G
Power Rating: DC 5V From PC AC 1Z0V/60Hz
Test Mode : IEEES0Z2.11b CH11:2462ZMH=

Data: 29 File: D:i2008 report data'\T\TP-LINK\ACSBQB36.EMI (36)

100 Level {dBuvim) Date: 2008-06-17

FCC PART 15C &Y
50

WMWWWMW

18000 19400. 20800. 22200. 23600. 25000
Frequency {(MHz)
3ite no. : RF Chamhber Data no. : 29
Di=. / Ant. @ 3m 311l FACTOR Ant. pol., @ VERTICAL
Limit : FCC PART 15C AW
Env. / Ins. : 23+*C/54% Engineer : 3unny
EUT : 54M Wireless U3SE Adapter M/N:TL-WN3Z3G
Power Rating: DC 5V From PC AC 120V/60H=
Test Mode : IEEES02.11b CH11:246Z2MH=

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



FCC ID:TE7TWN323G
Page 4-33

@ MNo.6 Ke Feng Road,Bl:ck 52,
| l Ix ShenZhen S3cience & Industry Park
Noutou, ShenZhen, Guangbong, China

Tel:+56-755-26635495-"7
Fax:+86-755-Z 6632877
Faostcode: 5153057

Data: 31 File: D:2008 report data T TP-LINKWACSBQ836.EMI (36)
100 Level (dBuvim) Date: 2008-06-17
FCC PART 15C AV
50

WWWWWRMWMWW

0 18000 19400. 20800, 22200, 23600. 25000
Frequency {MHz)
3ite no. : RF Chamber Data no. @ 31
Dis. / Ant. : 3m 3116 FACTOR Ant., pol. @ HORIZCNTAL
Limit : FCC PART 15C AW
Env. / In=. : Z3+*C/54% Engineer : Sunny
EUT : 54M Wireless USE Ldapter M/N:TL-WH3Z3G
Power Rating: DC 5V From PC AC 120V/60H=z
Test Mode : IEEES0Z.11g CH1:241:ZMH=
Data: 32 File: D:'2008 report data'T'TP-LINKACSBOBIG.EMI (36)
100 Level {dBum) Date: 2008-06-17
FCC PART 15C AW
60

WWWN

1}

18000 19400. 20800. 22200. 23600. 25000
Frequency {(MHz)
Site no. : RF Chawher Data no. 32
Lis. / Ant. : 3m 3116 FACTOR Ant., pol., : VERTICAL
Limit : FCC PART 15C 4V
Env. / In=. : Z3%C/54% Engineer : Sunny
EUT : 54M Wireless USE Adapter M/N:TL-TWH3IZ3G
Power Rating: DC 5V From FC AC 120V/60Hz
Test Mode : IEEES0Z.11yg CH1:2412ZMH=

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



AUDIX 2

FCC ID:TE7WN323G

No.6 Ke Feny Road,Bl;ck 52,
ShenzZhen Science & Industry

Tel:+36-755-26639495-7
Fax:+36-755-26632877
Postoode: 518057

Page 4-34

Park

Noutou, 3henZhen, Guanglong, China

Data: 34

Level (dBuVim)
00

File: D:2008 report dataiT'TP-LINKIACS8Q836.EMI (36)
Date: 2008-06-17

FCC PART 15C AV

50

WMWWHWMWMW

0 18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Jite no. BF Chamber Data no. 34
Dis. / Ant. 3m 3116 FACTCR iAnt. pol. HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. ZIFC/54% Engineer Sunny
EUT 54M Wireless U3IE Adapter M/ TL-WN3Z3G

Fower Rating:

DC 5V From PC AC 120V/60H=z

Test Mode IEEEG0Z.11y CHE:2437MHz
Data: 33 File: D:\2008 report data'T'TP-LINKIACS80836.EMI (36)
100 Level (dBuvim) Date: 2008-06-17
FCC PART 15C AV
a0

WWMMWWWM

0 18000

SGite no.

Dis. / Ant.
Limit

Env. ¢ Ins.
EUT :
Power Rating:
Test HMode

19400. 20800. 22200. 23600.
Frequency (MHz)
BF Chawber Data no. 33
3t 3116 FALCTOR int. pol. VERTICAL
FCC PART 15C AW
23I*C/ 545 Engineer Sunny

54M Wireless U3E Ldapter
DC 5V From PC AC 120V/60HEZ
IEEES0Z .11y CHE:2437MH=

M/H: TL-TN3Z3G

Audix Technology (Shenzhen) Co., Ltd.

25000

Report No. ACS-F08307



AUDIX J

FCC ID:TE7TWN323G
Page 4-35

No.& Ke Feng Road,Bl;ck 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China

Tel:+56-755-Z66359455-7
Fax:+86-755-26632877
Postcode: 518057

Data: 35 File: D:2008 report dataiT'TP-LINK\ACS8Q836.EMI (36)
100 Level {dBuim) Date: 2008-06-17
FCC PART 15C &Y
50

1}

WMWW

18000 19400. 20800. 22200. 23600. 25000
Frequency {(MHz)
3ite no. : RF Chamher Data no. @ 35
Dis. / Ant. @ 3m 3116 FACTOR Ant., pol. HORIZONTAL
Limit : FCC PART 15C AW
Env. / Ins. 23%C/54% Engineer Iunny
EUT : 54M Wireless USE Adapter M/N:TL-TWH3IZ3G
Fower Rating: DC 5V From FC AC 120WV/60Hz
Test Mode IEEES0Z .11y CH11:246ZMH=z
Data: 36 File: D:22008 report data T'TP-LINKWACSBO836.EMI (36)

Level (dBu¥im)
00

50

Date: 2008-06-17

FCC PART 15C AW

W_WWMWWMWM

0 18000 19400. 20800. 22200, 23600, 25000
Fregquency (MHz)
Site no. : RF Chamber Data no. : 36
Dis. / Ant. @ 3m 3116 FACTOR int, pol. : VERTICLL
Limit : FCC PART 15C AV
Enwv. ¢/ Ins. 23I*C/ 545 Engineer Sunny

ETT

Power Rating:
Test Mode

54M Wireless U3E Ldapter
DC 5V From PC AC 120V/60HEZ
IEEES0Z.11g CH11:246ZMH=

M/H: TL-TN3Z3G

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307



Conducted emission test data:
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Adilent R T Wlarker
Mki3 864 MHz |
Ref 127 dBpy #Atten 30 dB 69.2 dBY
o £ =t B Select Marker
eak
1 2
Loy
10
dB/ Normal
o @
Dl Delta
94.9
dBy Delta Pair
(Tracking Ref)
Re Delta
Start 30 MHz Stop 1 GHz .
#Res BW 1 MHz #VBW 1 MHz Sweep 6 ms (601 pts) Span Pair
Tarker Trace Trpe X Aoxis Amplitude Span Lenter
1 o) Freq 82 MHz 87.91 dByiv
2 ) Freq 520 Mz 86559 dB|iY
3 ) Freq 64 MHz 502 4By Off
are
Tof2

Test CH6: 2437MHz

Agilent R T WMarker
Mkr3 838 MHz |
Ref 127 dBp #Atten 30 dB 68.49 dBpv
e B =t B Select Marker
#Peak
1 2
Loy
10
dB/ Mormal
2 2.
Dl Delta
95.2
dBp Delta Pair
(Tracking Ref)
Re Delta
Start 30 MHz Stop 1 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 6 ms (601 pts) Span Pair
Marker Trace Type X fodis Amplitude Span Lenter
1 ™ Freq 143 MHz 67.9 4By
2 ™ Freq 318 MHz 50.20 4By
a ) Freq 538 MHz 55.43 dBYY o
ore
Tof2

Test CH11: 2462MHz

Agilent R T Marker
Mkid 892 MHz |
Ref 127 dBpv #Atten 30 dB 68.47 dBuy Solect Marker
#eak
1
Loy
10
d/ Normal
o 9 ¢
e
o Delta
96.0
dBpyv Delta Pair
(Tracking Ref)
Ref Delta
Start 30 MHz Stop 1 GHz
#Res BW 1 MHz H#VBW 1 MHz Sweep 6 ms (501 pts) Span Pair
harker Trace Type X fxis Amplitude Span Center
1 ) Freq 80 MHz 67.32 dByv
z o Freq 504 MHz 57.92 dByM
3 O] Freq 748 MHz 888 4B off
a ) Freq 892 MHz 88.47 dBYiV
Iore
10of2

FCC ID:TE7TWN323G
Page 4-36

Adilent R T Wlarker
Mkid 14.00 GHz |
Ref 127 dBpy F#Atten 30 dB 70.87 dBp
o £ =t B~ Select Marker
eak 1
1 2 3
Loy
10
dB/ Normal
= a
L2 B
ol - = Delta
94.9
dBy Delta Pair
(Tracking Ref)
Re Delta
Start 1 GHz Stop 25 GHz .
#Res BW 1 MHz #VBW 1 MHz Sweep 240 ms {601 pts) Span Pair
Tarker Trace Trpe X Aoxis Amplitude Span Lenter
1 o) Freq 2.40 GHz 1142 4By
2 ) Freq 286 GHz 71.48 dBpv
3 ) Freq 745 GHz 70.51 dBpY Off
4 o Freq 14,00 SHz 70.87 dByv
are
Tof2

Agilent R T Display
Mkid 15.48 GHz |
Ref 127 dBpy #Atten 30 dB 69.95 dBpyY
#Peak Y Full Screen
Loy
10 Display Ling
dB/ 95,20 dByy
On Off
R O
et N
DI
95.2
dBpy
Limits*
Start 1 GHz Stop 25 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 240 ms {01 pts]
Marker Trace Type X fodis Amplitude
1 ') Freg 2.49 GHz 115.2 dBpM
2 ') Freq 2.84 GHz 71.32 dBpv
3 ) Freq £.00 GHz 59.93 dBV Title *
4 (11 Freq 16.48 GHz 50.05 dBjM
Preferences ¥

Agilent

R_T Warker

Mkid 14.00 GHz |
Ref 127 dH|:V #Atten 30 dB 70.89 dBpy Solect Marker
#eak "
Loy
10
dB/ Normal
= 4
~ Delta
DI
96.0
By Delta Pair
(Tracking Ref)
Ref Delta
Start 1 GHz Stop 25 GHz
#Res BW 1 MHz H#VBW 1 MHz Sweep 240 ms (601 pts) Span Pair
harker Trace Type X fxis Amplitude Span Center
1 ) Freq 2.48 GHz 116 dByv
z o Freq 2.08 8Hz 7124 dByM
3 O] Freq 7.78 GHz 59.95 dBy off
a ) Freq 14.00 GHz 70.89 dByv
Iore
10of2

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307



Test Mode: IEEE 802.11g TX

Test CH1: 2412MHz

Agilent R T WMarker
Mkrd 848 MHz |
Ref 127 dBp #Atten 30 dB 68.43 dBpv
e B =t B Select Marker
#Peak "
Loy
10
dB/ Mormal
T
2 2 Do 2 Delta
DI
93.7
dBp Delta Pair
(Tracking Ref)
Ref Delta
Start 30 MHz Stop 1 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 6 ms (601 pts) Span Pair
Marker Trace Type X fodis Amplitude Span Lenter
1 ™ Freq 205 MHz 6757 dBpM
2 ™ Freq 340 MHz 52,07 dByM
a ) Freq 546 MHz 55.47 dBYY o
4 ) Freq 243 MHz 52.43 dBYM
ore
Tof2

Test CH6: 2437MHz

Test CH11: 2462MHz

Agilent R T Marker
Mkiz 344 MHz |
Ref 127 dBpv #Atten 30 dB 68.88 dBuy Solect Marker
#eak
1
Loy
10
d/ Normal
2 2 )
o Delta
93.7
dBpyv Delta Pair
(Tracking Ref)
Re: Delta
Start 30 MHz Stop 1 GHz
#Res BW 1 MHz H#VBW 1 MHz Sweep 6 ms (501 pts) Span Pair
harker Trace Type X fxis Amplitude Span Center
1 ) Freq 161 MHz 62.28 dByv
z o Freq 344 MHz 08,88 dByM
3 O] Freq 280 MHz B9.73 dByM off
Iore
10of2

i Agilent R T | Marker
Mkr3 751 MHz
Ref 127 dBpv #Atten 30 dB 67.99 dBpv
o = en B Select Marker
#eak
1
Loy
10
dey/ Morrrial
L .+
bl Delta
93.7
By Delta Pair
(Tracking Ref)
Ref Delta
Start 30 MHz Stop 1 GHz .
#Res BW 1 MHz #VBW 1 MHz Sweep 6 ms (601 pts) Span Pair
Marker Trace Type X iz Amplitude Span Center
1 ) Freq 315 MHz 86.11 dByiv
2 ) Freq 523 MHz 67.05 dByv
3 o Freq 751 MHz 57.90 dByM Off
More
1of2

FCC ID:TE7TWN323G
Page 4-37

Agilent R T WMarker
Mkid 15.04 GHz |
Ref 127 dBp #Atten 30 dB 70.56 dBpv
e B =t B Select Marker
#Peak 1
1 2 3
Loy
10
dB/ Mormal
= s
Dl Delta
93.7
dBp Delta Pair
(Tracking Ref)
Ref Delta
Start 1 GHz Stop 25 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 240 ms (601 pts) Span Pair
Marker Trase Type X fosis Amplitude Span Center
1 ™ Freq 2.40 GHz 113.7 dBpy
2 ™ Freq 2.86 GHz 71.18 dBYM
a ) Freq 1388 GHz 7061 dBpM o
4 ) Freq 1504 GHz 70,85 dBYM
ore
Tof2

Agilent

Agilent R T Display
Mkid 2252 GHz |
Ref 127 dBpv #Atten 30 dB 69.41 dBpy
#Peak 1 Full Screen
Loy
10 Display Line
B/ 9370 dBpY
On Off
= =
2
DI
93.7
dBpy
Limits
Start 1 GHz Stop 25 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 240 ms (601 pts)
Marker Trace Type X oz Amplitude
1 11 Freq 2.44 GHz 113.7 dBuM
2 ') Freg 2.06 GHz 71.58 dB|v
2 ') Freq 14,36 GHz 70.95 dBjY Titla *
4 ) Freq 2252 GHz 59.41 dBjV
Preferences  »

R_T Warker

Miid 13.24 GHz |
Ref 127 dBpv F#Atten 30 dB 70.75 dBpv
o B en B Select Marker
Bak 2
1
Loy
10
4B/ MNormal
= s
e 2,
DI Delta
93.7
4B Delta Pair
(Tracking Ref)
Ref Delta
Start 1 GHz Stop 25 GHz .
#Res BW 1 MHz HVBW 1 MHz Sweep 240 ms (601 pts) Span Pair
Marker Trace Type X iz Amplitude Span Center
1 ) Freq 2.48 GHz 1137 dByv
2 o Freq 262 6He 7133 dByy
3 o Freq 972 GHz 69.39 dByv Off
a I Freq 13.24 BHz 70.75 dByiv
Mare
1of2

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307



FCC ID:TE7WN323G

Page 5-1
5. 6dB Bandwidth Test
5.1.Test Equipment
Item | Equipment | Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1 | Seectrum | s dilent E4446A US44300459 | May,10,08 | 1 Year
Analyzer
2 | Attenuator Agilent 8491B MY 39262165 | May,28, 08 1 Year
3 Horn EMCO 3115 9607-4877 May.27, 08 1.5 Year
Antenna
4 | RF Cable | Hubersuhner | SUCOFLEX 102 2861812 May,28, 08 1Year
5 | RF Cable | Hubersuhner | SUCOFLEX 102 | 28862212 | May,28, 08 1 Year

5.2.Test Information

EUT: 54M Wireless USB Adapter

M/N: TL-WN323G

Test Date: Jun.20, 2008

Ambient Temperature: | 23°C

Relative Humidity: 60%

Test standard: FCC PART 15C: 15.247

Test mode: IEEE 802.11b TX / IEEE 802.11g TX

Test Frequency: 11b,11g: CH1: 2412MHz, CH6: 2437MHz, CH11: 2462MHz
Tested By: Jamy

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 100kHz RBW and 100
kHz VBW. The 6dB bandwidth is defined as the total spectrum the power of which is
higher than peak power minus 6dB.

5.4.Test Results
Test Mode: IEEE 802.11b TX

CH 6dB Bandwidth (MHz) Limit Conclusion
10.08 >500 PASS
10.08 >500 PASS

11 10.08 >500 PASS

Test Mode: IEEE 802.11g TX

CH 6dB Bandwidth (MHz) Limit Conclusion
16.42 >500 PASS
16.42 >500 PASS

11 16.50 >500 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Agilent R T Marker
MkiZ 4 1008 MHz |
::;fZl] dBm #htten 30 dB 0.1dB Sl e
eak
Lo x 1 2 3 4
2k
10 9 ” .wwg JENLATT
M M
B/ il e Mormal
DI M\‘,r \‘,IMW Delta
2.0
dBm Delta Pair
(Tracking Ref)
Ref Delta
Center 2.412 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 200 ms 601 pts) Span Pair
Maker Trace Type X s Amplitude Span Center
1 O] Freq 2.41150 GHz 3.004 dBm
2R O] Freq 2.40700 GHz A4.71dBm
E 1 Freq 10,08 MHz 0.1d8 Off
More
1of2

Test CH6: 2437MHz

i Agilent R T Marker
MkiZ 4 1008 MHz |
Ref20 dBm #Atten 30 dB 0.021 dB Select Marker
#Heak
1 1 2 3 4
Log 2R <,
10 A
ol By
dB/ ,J"'J' i T \h MNormal
DI R R e Delta
3.1
dBm Delta Pair
(Tracking Ref)
Ref Delta
Center 2.437 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 200 ms (601 pts) Span Pair
Maker Trace Type X s Amplitude Span Center
1 O] Freq 2.43758 GHz 2,809 dBm
2R O] Freq 2.43200 GHz -2.785 dBm
zA 1 Freg 10,08 MHz 0021 dB Off
More
1of2

Test CH11: 2462MHz

i Agilent R T Marker
MkiZ 4 1008 MHz |
::;le] dBm #htten 30 dB 0.021 dB Sl e
eak N 1
Lo
10 ! Bvmst S,
M i
B/ il o Mormal
DI L itie it iy LR TN Delta
25
dBm Delta Pair
(Tracking Ref)
Ref Delta
Center 2.462 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 200 ms 601 pts) Span Pair
Maker Trace Type X s Amplitude Span Center
1 ) Freq 2462858 GHz 3547 dBm
2R ™ Freq 2.45700 BHz 2128 dBm
zi I Fraq 10.08 MHz 0.021 dB Off
More
1of2

Audix Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TWN323G
Page 5-2
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Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

Agilent R T Warker
Miaz 4 1642 MHz |
z;le] dBm #Atten 30 dB 1.106 dB Selact Marker
eak
1 2 3 4
Log N
10 &,\)«. [ £
d8/ ] i Mormal
pa Mo,
Dl T o] Delta
9.2
dBm Delta Pair
(Tracking Ref)
Ref Delta
Center 2.412 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 200 ms 601 pts) Span Fair
Marker Trase Type F foxis Amplitude Span Center
1 %) Freq 2.41017 GHz 3.181 dBm
2R I Freq 2.40383 GHz 8,805 dBm
24 o Fraq 16.92 MHz 1.108 dB Off
I¥lore
1 of2

Test CH6: 2437MHz

Agilent R T Warker
Miaz 4 1642 MHz |
;gfzu dBm #Atten 30 dB 1.009 dB Selact Marker
eak
1 2 3 4
Log N
10 (;"‘*" [ttt g
d8/ ] I Mormal
DI — \"““m%w Delta
93
dBm Delta Pair
(Tracking Ref)
Ref Delta
Center 2.437 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 200 ms 601 pts) Span Fair
Marker Trase Type F foxis Amplitude Span Center
1 1 Freq 2.43517 GHz -3.3 dBm
2R 1 Freq 2.42883 GHz -8.022 dBm
28 (1 Freq 16.92 MHz 1,009 dB Off
I¥lore
1 of2

Test CH11: 2462MHz

FCC ID:TE7TWN323G
Page 5-3

i Agilent B T Warker
Miaz 4 1650 MHz |
1fl:;fZl] dBm #Atten 30 dB -1.857 dB Selact Marker
eak 1
Log N
10 a3 =
d8/ ] Nﬁ? Mormal
M
DI oo™ ik Delta
a5
dBm Delta Pair
(Tracking Ref)
Ref Delta
Center 2.462 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 200 ms 601 pts) Span Fair
\arker Trace Type X fodis Amplitude Span Center
1 1 Freq 2.48017 GHz -3.528 dBm
2R 1 Freq 2.45383 GHz -8.331 dBm
28 (1 Freq 16.50 MHz -1.857 dB Off
I¥lore
1 of2

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307



FCC ID:TE7TWN323G

Page 6-1
6. OUTPUT POWER TEST

6.1.Test Equipment

Item| Equipment [Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1 | SPeCUUM | dilent E4446A US44300459 | May,10,08 | 1 Year

Analyzer

2 Attenuator Agilent 8491B MY 39262165 | May,28, 08 1 Year
3 |Power sensor|  Anritsu MA2491A 032516 May,10, 08 1 Year
4 | Power meter Anritsu ML2487A 6K00002472 | May, 10, 08 1 Year
5 RF Cable | Hubersuhner | SUCOFLEX 102 2861812 May,28, 08 1Year
6 RF Cable | Hubersuhner | SUCOFLEX 102 | 28862212 | May,28, 08 1 Year

6.2.Test Procedure

The transmitter output was connected to a power meter, use the power meter to read out the
peak out put power.

6.3.Test Results

M/N: TL-WN323G

EUT: 54M Wireless USB Adapter
Power: DC 5V From PC AC 120V/60Hz

Ambient Temperature:24°C |Relative Humidity: 59%

Test date: 2008/06/17 Test site: RF site |Tested By: Sunny

Test data rate: IEEE802.11b 1Mbps; IEEE802.11g: 6Mbps (see notel)

Test CH: |CH1:2412MHz CHG6: 2437TMHz CH11: 2462MHz
Mode CH P(zglérrﬁ? d C?ngenl](;SS Ejegfnl; (I(_jgnr:]g Conclusion
CH1 18.92 0.6 19.52 30.0 PASS
11b CHGo6 18.13 0.6 18.73 30.0 PASS
CH11 18.63 0.6 19.23 30.0 PASS
CH1 21.24 0.6 21.84 30.0 PASS
11g CH6 21.32 0.6 21.92 30.0 PASS
CH11 21.04 0.6 21.64 30.0 PASS

Notel: According Exploratory test, These data rate have the maximum output power

Note2: Result=Read+ cable loss

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



FCC ID:TE7WN323G

Page 7-1
7. BAND EDGE COMPLIANCE TEST
7.1.Test Equipment

Iltem| Equipment | Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval

p | Seectrum Agilent E4446A | US44300459 | May,10,08 | 1 Year
Analyzer

2 | Horn Antenna EMCO 3115 9607-4877 May,27, 08 1.5 Year
3 Amplifier HP 8449B 3008A00863 | May,10, 08 1 Year
4 RF Cable Hubersuhner | SUCOFLEX 182769/4 May,28, 08 1 Year
5 RF Cable Hubersuhner | SUCOFLEX 182768/4 May,28, 08 1 Year
6 RF Cable Hubersuhner | SUCOFLEX 182771/4 May,28, 08 1 Year
7.2.Limit

7.3.Test Produce

According to 815.247(c), in any 100kHz bandwidth outside the frequency bands in
which the spread spectrum intentional radiator in operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20dB below that in
the 100kHz bandwidth within the band that contains the highest level of the desired
power, In addition, radiated emissions which fall in the restricted bands, as defined in
815.205(a), must also comply with the radiated emission limits specified in15.209(a).

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and
worked at highest radiated power.
2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.
3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to
find out the highest emission.
4. Set the spectrum analyzer in the following setting in order to capture the lower and
upperband-edges of the emission:
(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO
(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

7.4.Test Results
Pass (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307




AUDIX ]

FCC ID:TE7TWN323G
Page 7-2
MNo.& Ke Feng Rosad.EBEl:ck 52.

Zhenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanghong, China

Tel:+56-755-26639495-7
Fax:+56-755-26632877
Posteoode: 515057

Data: 37 File: D:2008 report data'T\TP-LINK\ACSBQE36.EMI (52)
Level (dBuWYfim) Date: 2008-06-17
120
G
CC PART 150, PEAK
4
60
1 2 3
P RN Y PR I B S TRFR RS PSR BT
0 2300 2326. 2352, 2378. 2404, 2430
Fregquency (MHz)
3ite no. RF Chamber Data ho. 37
Dis. / Ant. 3 3115 FACTOR int. pol. HORIZCWTAL
Limit FCC FPART 15C PELAE
Env. / Ins. 23*C/54% Engineer 3unny
EUT : 54N Wireless UIE Adapter M/N: TL-WN3IZ3G
Power Rating: DC 5V From PC AC 120V/60HE
Test Mode IEEES0Z .11k CH1:2412MH=
Ant. Cabhle lmp Emission
Freg Factor Loss Factor Reading Lewvel Limits Margin Remark
[(MH=) [dB/m) =1=)1 [dE) (dBu¥W) (dBuW/m) (dBuV/m) [dE)
1 2324.57 2ZB.83 .65 35.20 50.69 &0.97 74.00 23.03 Peak
2 2352.26 25.91 .67 35.19 50.92 51.31 74,00 22.89 Peak
3 Z390.00 ZzZ5.99 .71 35.18 50.54 51.36 74.00 ZZ2.64 Peak
4 2396.72 2B.99 .73 3L5.18 60.61 51.15 74.00 12.85 Peak
5 2400.00 25.99 6.73 35.18 57.05 57.59 74,00 16.41 Peak
& 2412 .97 29.03 .77 35.17 1o00.82 101.32 74.00 -27.32 Peak
Femarks: 1. Ewmission Lewvel= Antenna Factor + Cakble Loss - lnp Factor + Eeading.
2. The emission lewvels that are Z20d4E below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307



FCC ID:TE7TWN323G
Page 7-3

i No.6 Ke Feng Road.Bl:ck 52,
| l IX Zhenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanghong, China

Tel:+56-755-26639495-7
Fax:+56-755-26632877
Posteoode: 515057

Data: 38 File: D:2008 report data'T'TP-LINKIACSE8Q836.EMI (52)
120 Level {dBul/m) Date: 2008-06-17
5
60

FCC PART 19C AV

A L

I]23["] 2326. 2352, 2378. 2404, 2430
Fregquency (MHz)
3ite no. : RF Chawber Data ho. 1 38
Di=s. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZCONTALL
Limit 1 FCC PART 152 AV
Env. / Ins. @ Z23+%C/54% Engineer : 3unny
EUT : 54N Wireless UIE Adapter M/N: TL-WN3IZ3G
Power Rating: DC 5V From PC AC 120V/60HE
Test Mode : IEEES0Z.11k (CH1:2412MH=
Ant. Cabhle lmp Emission
Fred. Factor Loss Factor Reading Lewvel Limits Margin Remark
[(MH=) [dB/m) =1=)1 [dE) (dBu¥W) (dBuW/m) (dBuV/m) [dE)
1 2320.02 28.83 .65 35.20 39.584 40,12 E4.00 13.88 Lverage
2 2390.00 2g5.99 .71 35.18 39.16 39,68 54,00 14,32 Lrerage
3 2397.11 zZ5.89 .73 35.18 47.45 47,39 S54.00 6.01 bverage
4 2400.00 25.99 .73 3E5.18 4E.20 46,74 E4.00 T.26 Lverage
5 241271 29.03 .77 35.17 895.11 a5.74 54.00 -41.74 Lrerage
Femarks: 1. Ewission Lewvel= Antenna Factor + Cable Loss - Awmp Factor + Reading.

Z. The emission lewvels that are Z20d4dE kbelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307
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FCC ID:TE7TWN323G
Page 7-4

No.6 Ke Fenog Road,EBl:ck 52,
Zhenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanghong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

Posteoode: 515057

Data: 39 File: D:2008 report data'T\TP-LINK\ACSBQE36.EMI (52)
Level (dBuWYfim) Date: 2008-06-17
120
fi
C PART 15C PEAK
60 ig
! 2W\}I
IEUNPRERIINEY N INEURF PP (LN BRI M
02300 2326. 2352, 2378. 2404, 2430
Fregquency (MHz)
3ite no. RF Chamber Data ho. 39
Dis. / Ant. 3 3115 FACTOR int. pol. VERTICAL
Limit FCC FPART 15C PELAE
Env. / Ins. 23*C/54% Engineer 3unny
EUT : 54N Wireless UIE Adapter M/N: TL-WN3IZ3G
Power Rating: DC 5V From PC AC 120V/60HE
Test Mode IEEES0Z .11k CH1:2412MH=
Ant. Cabhle lmp Emission
Freg Factor Loss Factor Reading Lewvel Limits Margin Remark
[(MH=) [dB/m) =1=)1 [dE) (dBu¥W) (dBuW/m) (dBuV/m) [dE)
1 2336.27 2ZB.87 .65 35.20 50.00 E0.3:2 74.00 23.68 Peak
2 2388.77 25.95 6.9 35.19 50.70 51.15 74,00 22.85 Peak
3 Z390.00 ZzZ5.99 .71 35.18 49.:22 49,74 74.00 Z4.26 Peak
4 2397.11 25.99 .73 3L5.18 57.17 E7.71 74.00 16.29 Peak
5 2400.00 25.99 .73 35.18 56.11 56.65 74,00 17.35 Peak
& 2412 .97 29.03 .77 35.17 95.95 Q9,558 74.00 -2Z5.58 Peak
Femarks: 1. Ewmission Lewvel= Antenna Factor + Cakble Loss - lnp Factor + Eeading.
2. The emission lewvels that are Z20d4E below the official

limit &re not re

ported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



AUDIX ]

FCC ID:TE7TWN323G
Page 7-5
MNo.& Ke Feng Rosad.EBEl:ck 52.

Zhenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanghong, China

Tel:+56-755-26639495-7
Fax:+56-755-26632877
Posteoode: 515057

Data: 40 File: D:2008 report data'T\TP-LINK\ACSBQE36.EMI (52)
120 Level (dBuWYfim) Date: 2008-06-17
f
60 FCC PART 15C AW
3 %} \Qﬂh
1 2 [
I]23["] 2326. 2352, 2378. 2404, 2430
Fregquency (MHz)
3ite no. RF Chamber Data ho. 40
Dis. / Ant. 3 3115 FACTOR int. pol. : VERTICAL
Limit FCC FPART 15C AV
Env. / Ins. 23*C/54% Engineer : 3unny

EUOT

Fower Rating:

Test Mode

S54M Wireless UJE Adapter M/N: TL-WN3IZ3G
DC 5W From PC AC 120V/60HE
IEEEB0Z .11k (CH1:2412ZMH=

Rewark

bvrerage
Lyerace
Lwerage
bvrerage

Ant. Cabhle lmp Emission

Factor Loss Factor Reading Lewvel Limits Margin

[dEB/m) (B (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
6 25.87 6.65 35.20 39.05 39.37 54.00 14,63
0o Z5.99 6.71 35.18 38.96 39.435 54.00 14,52
1 EZ5.9%9 6.73 35.18 43.15 43 .69 54.00 10.31
0o 25.99 6.73 35.18 41.92 42 .46 54.00 11.54
Z Z9.03 6.73 35.18 87.09 g7.67 54.00 -33.67

Lyerace

Femarks: 1.

Emission Lewvel=
The emiszsion lewvels that are Z0dE kbelow the official
limit are not reported.

Intennha Factor + Cable Loss - Awp Factor + Reading.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



FCC ID:TE7TWN323G
Page 7-6

i No.6 Ke Feng Road.Bl:ck 52,
| l IX Zhenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanghong, China

Tel:+56-755-26639495-7
Fax:+56-755-26632877
Posteoode: 515057

Data: 41 File: D:2008 report data'T'TP-LINKIACSE8Q836.EMI (52)
120 Level {dBul/m) Date: 2008-06-17
1
FCC PART 15C PEAK
60 2

0

2440 2466. 2492, 2518. 2544, 2570
Fregquency (MHz)
3ite no. : RF Chawber Data ho. HEE N
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. : VERTICAL
Limit i FCC FPART 15C PEAE
Env. / Ins. @ Z23+%C/54% Engineer : 3unny
EUT : 54N Wireless UIE Adapter M/N: TL-WN3IZ3G
Power Rating: DC 5V From PC AC 120V/60HE
Test Mode : IEEES0Z .11k CH11:Z46:MHz
Ant. Cabhle lmp Emission
Fred. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MHz) [dEB/m) (B (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 Z2463.01 29.15 6.84 35.16 95.44 Q9,27 74.00 -25.27 Peak
2 Z2477.31 29.19 6.87 35.16 56.33 57.23 74.00 16.77 Peak
3 Z453.50 2Z29.19 6.57 35.16 50.EZ6 51.1¢8 74.00 Z2.54 Feak
4 Z454.07 29.19 6.87 35.16 50.99 51.89 74.00 z22.11 Peak
5 Z2500.00 29.23 6.91 35.15 49.53 50,52 74.00 23.48 Peak
3 Z517.61 29.29 6.33 35.14 50.44 51.52 74.00 22.48 Peak
7 Z520.47 29.:29 6.93 35.14 50.44 51.5z2 74.00 Z22.48 Peak
Femarks: 1. Emission Lewvel= Antennha Factor + Cable Loss - Anmp Factor + REeading.

2. The emission levels that are Z0dE bhelow the official
limit are not reported,.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



AUDIX ]

FCC ID:TE7TWN323G
Page 7-7

No.6 Ke Fenog Road,EBl:ck 52,
Zhenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanghong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

Posteoode: 515057

Data:

120

60

42

File: D:2008 report data'T'TP-LINKIACSE8Q836.EMI (52)

Level {dBul/m)

Date: 2008-06-17

FCC PART 15C Av

Y

L

3 4
l]2-14!] 2466. 24092, 2518. 2544, 2570
Fregquency (MHz)
3ite no. RF Chamber Data ho. HIE 31
Dis. / Ant. 3m 3115 FACTOR int. pol. : VERTICAL
Limit FCC FPART 15C AV
Env. / Ins. 23*C/54% Engineer : 3unny
EUT : 54N Wireless UIE Adapter M/N: TL-WN3IZ3G
Power Rating: DC 5V From PC AC 120V/60HE
Test Mode IEEES0Z .11k CH11:Z246:-MH=
Ant. Cabhle lmp Emission
Freg Factor Loss Factor Reading Lewvel Limits Margin Remark
[(MH=) [dB/m) =1=)1 [dE) (dBu¥W) (dBuW/m) (dBuV/m) [dE)
1 2451.06 29,15 .84 35.17 93.93 a4.75 E4.00 -40.75 Lverage
2 24583.50 29.19 6.87 35.16 389.71 40.61 54,00 13.39 Lrerage
3 Z500.00 Z29.235 .91 35.15 3589.:27 40.26 S54.00 13.74 bverage
4 2542 .98 29.41 .96 35.13 39.18 40, 42 E4.00 13.58 Lverage

Femarks:

1. Ewission Lewvel=

intenna Factor + Cabhle Loss - Aunp Factor + REeading.

2. The emission levels that are Z0dE bhelow the official
limit are not reported,.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



AUDIX ]

FCC ID:TE7TWN323G
Page 7-8

No.6 Ke Fenog Road,EBl:ck 52,
Zhenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanghong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

Posteoode: 515057

Data: 43 File: D:2008 report data'T\TP-LINK\ACSBQE36.EMI (52)
120 Level (dBuWYfim) Date: 2008-06-17
1
FCC PART 15C PEAK
60
3 4 a
e Es Lamidan T
I]2-14!] 2466. 24092, 2518. 2544, 2570
Fregquency (MHz)
3ite no. RF Chamber Data ho. HIE 3]
Dis. / Ant. 3 3115 FACTOR Ant. pol. : HORIZCONTALL
Limit FCC FPART 15C PELAE
Env. / Ins. 23*C/54% Engineer : 3unny

EUOT

Fower Rating:

Test Mode

S54M Wireless UJE Adapter
DC 5W From PC AC 120V/60HE
IEEEB0Z .11k CH11:245ZMHz

M/N: TL-WN3Z3G

Ant. Cabhle lmp Emission
Factor Loss Factor Reading Lewvel Limits Margin Remark
[dB/m) =1=)1 [dE) (dBu¥W) (dBuW/m) (dBuV/m) [dE)
& 29,15 .84 35.17 97.34 ag3.16 74.00 -24.16 Peak
o 29.19 6.87 35.16 49.28 50.18 74,00 23.82 Peak
& 259.19 6.87 35.16 50.21 51.11 74.00 ZZ2.89 Peak
0o 259.23 .91 35.15 45.72 49,71 74.00 24,29 Peak
2 29.35 6.9 35.14 50.08 51.25 74,00 22.75 Peak
Emiszsion Lewvel= Antennasa Factor + Cable Loss - Awp Factor + BEeading.

Femarks: 1.

The emiszsion lewvels that are Z0dE kbelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



FCC ID:TE7TWN323G
Page 7-9

i No.6 Ke Feng Road.Bl:ck 52,
| l IX Zhenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanghong, China

Tel:+56-755-26639495-7
Fax:+56-755-26632877
Posteoode: 515057

Data: 44 File: D:2008 report data'T'TP-LINKIACSE8Q836.EMI (52)

120 Level {dBul/m) Date: 2008-06-17

60 FCC PART 15C Av

A G B

0

2440 2466. 2492, 2518. 2544, 2570
Fregquency (MHz)
3ite no. : RF Chawber Data ho. HIE
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZONTAL
Limit i FCC PART 15C AV
Env. / Ins. @ Z23+%C/54% Engineer : 3unny
EUT : 54N Wireless UIE Adapter M/N: TL-WN3IZ3G
Power Rating: DC 5V From PC AC 120V/60HE
Test Mode : IEEES0Z .11k CH11:Z46:MHz
Ant. Cabhle lmp Emission
Fred. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MHz) [dEB/m) (B (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 Z461.06 29.15 6.84 35.17 92.43 93.25 54.00 -39.25 Lverage
2 Z483.50 29.19 6.87 35.16 39.32 40,22 54.00 13.78 Lverage
3 Z2500.00 Z29.Z3 .91 35.15 39.16 40,15 54.00 13.85 Lverage
4 Z534.77 29.35 .96 35.14 39.17 40.34 54.00 13.66 Lverage
Femarks: 1. Emission Lewvel= Antennha Factor + Cable Loss - Anmp Factor + REeading.

2. The emission levels that are Z0dE bhelow the official
limit are not reported,.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



AUDIX ]

FCC ID:TE7TWN323G
Page 7-10

No.6 Ke Fenog Road,EBl:ck 52,
Zhenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanghong, China

Tel:+56-755-Z60639455-7

Fax:+56-755-266
Posteoode: 515057

32877

Data: 45 File: D:2008 report data'T\TP-LINK\ACSBQE36.EMI (52)
120 Level (dBuWYfim) Date: 2008-06-17
f
CC PART|15C PEAK
60 4 1
3,¢/
0 2300 2326. 2352, 2378. 2404, 2430
Fregquency (MHz)
3ite no. RF Chamber Data ho. 1 45
Dis. / Ant. 3m 3115 FACTOR Ant. pol. : HORIZCONTALL
Limit FCC FPART 15C PELAE
Env. / Ins. 23*C/54% Engineer : 3unny
EUT : 54N Wireless UIE Adapter M/N: TL-WN3IZ3G
Power Rating: DC 5V From PC AC 120V/60HE
Test Mode IEEES0Z .11y CH1:2412MH=
Ant. Cabhle lmp Emission
Freg Factor Loss Factor Reading Lewvel Limits Margin Remark
[(MH=) [dB/m) =1=)1 [dE) (dBu¥W) (dBuW/m) (dBuV/m) [dE)

1 2357.07 28.91 .69 35.19 50.51 E0.92 74.00 23.08 Peak

2 2386.06 25.99 .71 35.19 51.46 51.97 74,00 22.03 Peak

3 Z390.00 ZzZ5.99 .71 35.18 51.64 5z.16 74.00 Z1.54 Peak

4 2395.81 2Z5.99 .73 3E5.18 59.2g8 59,80 74.00 14.20 Peak

5 2400.00 25.99 6.73 35.18 &4.00 g4.54 74,00 9.45 Peak

& 2414.92 29.03 .77 35,17 9E.77 a7.40 74.00 -23.40 Peak

FRemsrks: 1. Emission Lewvel=

2. The emission lewvels that are Z20d4E below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Antenna Factor + Cable Loss - lnp Factor + Eeading.

Report No. ACS-F08307



FCC ID:TE7TWN323G
Page 7-11

i No.6 Ke Feng Road.Bl:ck 52,
| l IX Zhenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanghong, China

Tel:+56-755-26639495-7
Fax:+56-755-26632877
Posteoode: 515057

Data: 46 File: D:2008 report data'T'TP-LINKIACSE8Q836.EMI (52)
120 Level {dBul/m) Date: 2008-06-17
5
60

FCOC PART 159C av

1 A0S

I]23["] 2326. 2352, 2378. 2404, 2430
Fregquency (MHz)
3ite no. : RF Chawber Data ho. HIE 3
Di=s. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZCONTALL
Limit 1 FCC PART 152 AV
Env. / Ins. @ Z23+%C/54% Engineer : 3unny
EUT : 54N Wireless UIE Adapter M/N: TL-WN3IZ3G
Power Rating: DC 5V From PC AC 120V/60HE
Test Mode : IEEES0Z.11g (CH1:2412MH=
Ant. Cabhle lmp Emission
Fred. Factor Loss Factor Reading Lewvel Limits Margin Remark
[(MH=) [dB/m) =1=)1 [dE) (dBu¥W) (dBuW/m) (dBuV/m) [dE)
1 2320.02 28.83 .65 35.20 39.50 39.78 E4.00 14,22 Lverage
2 2390.00 2g5.99 .71 35.18 40.69 41.21 54,00 12.79 Lrerage
3 Z2395.51 zZ5.99 .73 35.18 45.59 46,43 S54.00 7.5 bverage
4 2400.00 25.99 .73 3E5.18 50.10 E0. 64 E4.00 3.36 Lverage
5 2409 .46 29.03 6.73 35.18 85.59 g6.17 54.00 0 -32.17 Lrerage
Femarks: 1. Ewission Lewvel= Antenna Factor + Cable Loss - Awmp Factor + Reading.

Z. The emission lewvels that are Z20d4dE kbelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



AUDIX ]

FCC ID:TE7TWN323G
Page 7-12

MNo.& Ke Feng Rosad.EBEl:ck 52.
Zhenzhen 3cience & Industry Park
Noutou,

ShenzZhen, Guanghong, China

Tel:+56-755-26639495-7
Fax:+56-755-26632877
Posteoode: 515057

Data: 47 File: D:2008 report data'T\TP-LINK\ACSBQE36.EMI (52)
Level (dBuWYfim) Date: 2008-06-17
120
7
CC PART|15C PEAK
! AN
PEEVE PPN AIRIRITIE ARPIPI Y VL L PRV PR IR LT SO LB
02300 2326. 2352, 2378. 2404, 2430
Fregquency (MHz)
3ite no. RF Chamber Data ho. 47
Dis. / Ant. 3m 3115 FACTOR int. pol. VERTICAL
Limit FCC FPART 15C PELAE
Env. / Ins. 23*C/54% Engineer 3unny
EUT : 54N Wireless UIE Adapter M/N: TL-WN3IZ3G
Power Rating: DC 5V From PC AC 120V/60HE
Test Mode IEEES0Z .11y CH1:2412MH=
Ant. Cabhle lmp Emission
Freg Factor Loss Factor Reading Lewvel Limits Margin Remark
[(MH=) [dB/m) =1=)1 [dE) (dBu¥W) (dBuW/m) (dBuV/m) [dE)
1 2324.98 2ZB.83 .65 35.20 50.03 E0.31 74.00 23.69 Peak
2 2376.31 25.95 6.71 35.19 50.27 50.74 74,00 23.26 Peak
3 Z390.00 ZzZ5.99 .71 35.18 50.65 51.17 74.00 ZZ2.85 Peak
4 2390.87 28.99 .71 35.18 52.34 5Z.86 74.00 21.14 Peak
5 2395.81 25.99 6.73 35.18 58.2Z9 58.83 74,00 15.17 Peak
& 2400.00 25.99 .73 35.18 63.32 53 .86 74.00 10.14 Peak
7 2414 .92 29.03 .77 35.17 96.14 Q5,77 74,00 0 -z22.°77 Peak
Femarks: 1. Emission Lewvel= Antennha Factor + Cable Loss - Anmp Factor + REeading.
2. The emission levels that are Z0dE bhelow the official

limit are not reported,.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08307



m No.6 Ke Fenog Eo
A | l D IX 3henzhen 3cienc

Noutou, ShenzZhen, Guanghong, China

Tel:+56-755-266
Fax:+56-755-266
Posteoode: 515057

FCC ID:TE7TWN323G
Page 7-13

ad,Bl:ck 52,
e & Industrvy FPark

39495-7
32877

Data: 48 File: D:2008 report data'T\TP-LINK\ACSBQE36.EMI (52)
120 Level (dBuWYfim) Date: 2008-06-17
fi
60
FCC PART 19C AW
a
4 R\h\
1 2 3
02300 2326. 2352, 2378. 2404, 2430
Fregquency (MHz)
3ite no. RF Chamber Data ho. HIE 151
Dis. / Ant. 3m 3115 FACTOR int. pol. : VERTICAL
Limit FCC FPART 15C AV
Env. / Ins. 23%C/54% Engineer : Sunny
EUT i 54M Wireless U3E Adaspter M/N: TL-WN3IZ3G
Power Rating: DC 5V From PC AC 120V/60HE
Test Mode IEEES0Z .11y CH1:2412MH=
Ant. Cabhle lmp Emission
Freg Factor Loss Factor Reading Lewvel Limits Margin Remark
[(MH=) [dB/m) =1=)1 [dE) (dBu¥W) (dBuW/m) (dBuV/m) [dE)

1 2320.02 28.83 .65 35.20 39.18 39.46 E4.00 14.54 Lverage

2 2356.16 25.91 .69 35.19 39.06 39.47 54,00 14,53 Lrerage

3 Z390.00 ZzZ5.99 .71 35.18 39.97 40,49 S54.00 15.51 bverage

4 2396.20 25.99 .73 35.18 43.87 44,47 E4.00 9.59 Lverage

5 2400.00 25.99 .73 35.18 4d5.61 47.15 54,00 G.85 Lrerage

& 2414.92 29.03 .77 35.17 83.98 a34.61 E4.00 -30.61 Lverage

FRemsrks: 1. Emission Lewvel=

2. The emission lewvels that are Z20d4E below the official
limit are not reported.

Antenna Factor + Cable Loss - lnp Factor + Eeading.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307
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FCC ID:TE7WN323G
Page 7-14

No.6 Ke Fenog Road,EBl:ck 52,
Zhenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanghong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

Posteoode: 515057

Data: 49 File: D:2008 report data'T\TP-LINK\ACSBQE36.EMI (52)
120 Level (dBuWYfim) Date: 2008-06-17
1
FCC PART 15C PEAK
60
3 g & B
LT SR RS 1T R W, PR SR PP T B W
I]2-14!] 2466. 24092, 2518. 2544, 2570
Fregquency (MHz)
3ite no. RF Chamber Data ho. 49
Dis. / Ant. 3 3115 FACTOR int. pol. VERTICAL
Limit FCC FPART 15C PELAE
Env. / Ins. 23*C/54% Engineer 3unny
EUT : 54N Wireless UIE Adapter M/N: TL-WN3IZ3G
Power Rating: DC 5V From PC AC 120V/60HE
Test Mode IEEES0Z .11y CH11:Z246:-MH=
Ant. Cabhle lmp Emission
Freg Factor Loss Factor Reading Lewvel Limits Margin Remark
[(MH=) [dB/m) =1=)1 [dE) (dBu¥W) (dBuW/m) (dBuV/m) [dE)
1 2460.41 29,15 .84 35.17 9E5.59 Q6,41 74.00 -z2z2.41 Peak
2 24583.50 29.19 6.87 35.16 51.24 52.14 74,00 21.8¢ Peak
3 Z455.37 Z29.19 .57 35.16 51.49 5zZ.39 74.00 z1.61 Peak
4 Z2500.00 29,23 .91 35.15 49.13 E0. 12 74.00 23.88 Peak
5 2506.17 29.29 6.91 35.15 50.35 51.40 74,00 22.80 Peak
& 2524.11 2Z9.35 .93 35.14 50.60 51.74 74.00 Z2.26 Peak
Femarks: 1. Ewmission Lewvel= Antenna Factor + Cakble Loss - lnp Factor + Eeading.

limit &re not re

The emission lewvels that are Z20d4E below the official

ported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



FCC ID:TE7TWN323G
Page 7-15

i No.6 Ke Feng Road.Bl:ck 52,
| l IX Zhenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanghong, China

Tel:+56-755-Z60639455-7
Fax:+86-755-26632877

Posteoode: 515057

Data: 50 File: D:2008 report data'T'TP-LINKIACSE8Q836.EMI (52)

Level {dBul/m)
120

Date: 2008-06-17

60

FCC PART 15C Av

S 5

0

2440 2466. 24092, 2518. 2544, 2570
Fregquency (MHz)
3ite no. : RF Chawber Data ho. 50
Di=s. / Ant. : 3m 3115 FACTOR int. pol. : VERTICAL
Limit 1 FCC PART 152 AV
Env. / Ins. @ Z23+%C/54% Engineer : 3unny
EUT : 54N Wireless UIE Adapter M/N: TL-WN3IZ3G
Power Rating: DC 5V From PC AC 120V/60HE
Test Mode : IEEES0Z.11g (CH11:-246ZMH=z
Ant. Cabhle lmp Emission
Fred. Factor Loss Factor Reading Lewvel Limits Margin Remark
[(MH=) [dB/m) =1=)1 [dE) (dBu¥W) (dBuW/m) (dBuV/m) [dE)
1 2459.37 29,15 .84 35.17 86.87 a37.69 E4.00 -33.69 Lverage
2 24583.50 29.19 6.87 35.16 39.87 40,77 54,00 13.23 Lrerage
3 Z500.00 Z29.235 .91 35.15 355.14 40,13 S54.00 13.587 bverage
4 2513.71 2z9.29 .93 35.14 39.22 40.30 E4.00 13.70 Lverage
5 2542 .57 29.41 6.9 35.13 39.13 40.37 54,00 13.63 Lrerage
Femarks: 1. Ewission Lewvel= Antenna Factor + Cable Loss - Awmp Factor + Reading.

Z. The emission lewvels that are Z20d4dE kbelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



AUDIX ]

FCC ID:TE7TWN323G
Page 7-16

No.6 Ke Fenog Road,EBl:ck 52,
Zhenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanghong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

Posteoode: 515057

Data: 51 File: D:2008 report data'T\TP-LINK\ACSBQE36.EMI (52)
120 Level (dBuWYfim) Date: 2008-06-17
1
FCC PART 15C PEAK
60
2 4 i
WWWWWWM
I]2-14!] 2466. 24092, 2518. 2544, 2570
Fregquency (MHz)
3ite no. RF Chamber Data ho. HE=N §
Dis. / Ant. 3 3115 FACTOR Ant. pol. : HORIZCONTALL
Limit FCC FPART 15C PELAE
Env. / Ins. 23*C/54% Engineer : 3unny

EUOT

Fower Rating:

Test Mode

S54M Wireless UJE Adapter
DC 5W From PC AC 120V/60HE
IEEEB0Z .11y CH11:245ZMHz

M/N: TL-WN3Z3G

Ant. Cabhle lmp Emission
Factor Loss Factor Reading Lewvel Limits Margin Remark
[dB/m) =1=)1 [dE) (dBu¥W) (dBuW/m) (dBuV/m) [dE)
7 29,15 .84 35.17 94.92 a5.74 74.00 -21.74 Peak
o 29.19 6.87 35.16 50.45 51.35 74,00 22.85 Peak
2 29.23 .91 35.15 459.54 50,583 74.00 23.17 Peak
0o 259.23 .91 35.15 49.0f E0.05 74.00 23.95 Peak
2 29.35 6.9 35.14 50.40 51.57 74,00 22.43 Peak
Emiszsion Lewvel= Antennasa Factor + Cable Loss - Awp Factor + BEeading.

Femarks: 1.

The emiszsion lewvels that are Z0dE kbelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



FCC ID:TE7TWN323G
Page 7-17

i No.6 Ke Feng Road.Bl:ck 52,
| l IX Zhenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanghong, China

Tel:+56-755-26639495-7
Fax:+56-755-26632877
Posteoode: 515057

Data: 52 File: D:2008 report data'T'TP-LINKIACSE8Q836.EMI (52)

120 Level {dBul/m) Date: 2008-06-17

60 FCC PART 15C Av

R e

0

2440 2466. 2492, 2518. 2544, 2570
Fregquency (MHz)
3ite no. : RF Chawber Data ho. HE =Y
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZONTAL
Limit i FCC PART 15C AV
Env. / Ins. @ Z23+%C/54% Engineer : 3unny
EUT : 54N Wireless UIE Adapter M/N: TL-WN3IZ3G
Power Rating: DC 5V From PC AC 120V/60HE
Test Mode : IEEES0Z.11g CH11:Z46:MHz
Ant. Cabhle lmp Emission
Fred. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MHz) [dEB/m) (B (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 Z464.96 29.15 6.84 35.16 &54.04 54.587 54.00 -30.87 Lverage
2 Z483.50 29.19 6.87 35.16 39.55 40.45 54.00 13.55 Lverage
3 Z2500.00 Z29.Z3 .91 35.15 39.Z20 40,19 54.00 13.581 Lverage
4 Z513.06 29.29 6.33 35.14 39.25 40.33 54.00 13.67 Lverage
Femarks: 1. Emission Lewvel= Antennha Factor + Cable Loss - Anmp Factor + REeading.

2. The emission levels that are Z0dE bhelow the official
limit are not reported,.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08307



FCC ID:TE7WN323G

Page 8-1
8. POWER SPECTRAL DENSITY TEST

8.1.Test Equipment

Item | Equipment | Manufacturer | Model No. Serial No. Last Cal. | Cal. Interval
1 Spectrum Agilent E4446A | US44300459 | May,10,08 | 1 Year

Analyzer

2 Attenuator Agilent 8491B MY39262165 | May,28, 08 1 Year

3 RF Cable | Hubersuhner SUCfOFZLEX 2861812 May,28, 08 1Year

4 RF Cable | Hubersuhner SUCfOFZLEX 28862212 May,28, 08 1 Year

8.2.Test Procedure

The transmitter output was connected to a spectrum analyzer . The power density was
measured by spectrum analyzer with 3kHz RBW and 30kHz VBW, sweep time=span/3kHz.

8.3.Test Results

EUT: 54M Wireless USB Adapter
Power: DC 5V From PC AC 120V/60Hz
Data Rate:11b: 1Mbps ; 11g : 6Mbps (Note 1)
Relative Humidity: 60%

M/N: TL-WN323G

Ambient Temperature:23°C

Test date: 2008/06/17 Test site: RF site Tested By: Sunny
Test CH: |CH1: 2412MHz CHG6: 2437TMHz CH11: 2462MHz
Mode CH g;?g) Cab(l(fBISOSS (F;e;gnl; (Iagnnl]t) Conclusion
CH1 -14.42 0.6 -13.82 8.00 PASS
11b CH6 -15.84 0.6 -15.24 8.00 PASS
CH11 -14.84 0.6 -14.24 8.00 PASS
CH1 -16.40 0.6 -15.80 8.00 PASS
11g CHGo6 -16.45 0.6 -15.85 8.00 PASS
CH11 -16.58 0.6 -15.98 8.00 PASS

Notel: According Exploratory test, These data rate have the maximum output power

Note2: Result = Read + Cable loss
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ANTENNA REQUIREMENT

10.1 STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. And according to FCC 47 CFR Section 15.247 (b), if
transmitting antennas of directional gain greater than 6dBi are used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

10.2 ANTENNA CONNECTED CONSTRUCTION

The antenna used for this product is an integral PCB antenna (see EUT photo) that no
antenna other than that furnished by the responsible party shall be used with the device,
The maximum peak gain of this antenna is only 2dBi.
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10.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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